AUSPLOW

Australian designed and manufactured

DBS AUSEEDER SPARE PARTS
MANUAL

VERSION 6.4 #00926




Ausplow DBS Auseeder Spare Parts Manual

This page is intentionally left blank

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Contents
115 K 1 PP 6
INFOIMALION ... e 8
Spare Parts Return POlICY .....coouiviviii e 9
Procedure for Warranty Claims .........ccoooiiiiiiiiiiieiin e 10
1.0 DBS Auseeder - Frame List - Series Il (2017 On)..........cceeunn.... 11
2.0 DBS Auseeder - Drawbar/Brace/Wing List - Series Il (Active
Drawbar — 2023) ....coouiiiiii e 13
3.0 Auseeder Bar - Generic 3 Frame Assembly........ccccoeevvieeennnnnn. 15
3.1 Auseeder Bar - Generic 3 Frame Assembly Parts ..................... 19
4.0 Auseeder Bar - Generic 5 Frame Assembly.......ccccccoiiiiinnnn..n. 22
4.1 Auseeder Bar - Generic 5 Frame Assembly Parts ..................... 26
5.0 DBS Drawbar Assembly Generic.......cccoocoviiiiviiiiiiiiiiiecieeees 29
5.1 Series Il Active Drawbar (Mid 2022 onwards) ........c.ccccevvvneeennnnn. 29
5.2 Rigid Link Kit - Series Il Active Drawbar................cccooeeviiiiennnnnn. 30
5.3 Series Il Non - Active Drawbar (2021- Mid 2022)..........c.cccccc.... 30
5.4 Series | Non - Active Drawbar (Up t0 2021).......cccceevviveviiineennnnnn. 31
5.5 Low Tractor Drawbar Kit..........coouiiiiiiiiiiiieee e, 32
5.6 Drawbar Arm Decal Sets ......ccoovvviiiiiiiiiiice e 33
5.7 Drawbar Tongues Hitch Cushions ..........ccccooovviiviiiiicvieeeeeen. 34
6.0 Drawbar Tongues — Auseeder/Easitill & Multisteam Bins ...... 35
7.0 Cable Stay KitS - GENEIIC ...cccuuiiiiiiii i 36
7.1 Cable Stay Kit =3 Frame.........coouiiiiiiiicieieeeee e 36
7.2 Cable Stay Kit =5 Frame........cccouiiiiiiiiiieeie e 38
8.0 Cable Stay Kit Table — Series ll.......ccoooeiiiiiiiiiiiiiiie 40
8.1 CabIe KItS ... iieiiiiiiiii e 41
8.2 Cable Guide Bracket ASSY .......cccuuuiiiiiiiiiiiiiieiieeiii e 42
9.0 Drawbar Air Pipe SKid Kit......c.oooiiiiiiiiiiiiiiii e 43
10.0 Lower Cable Bracket Assembly......ccccoooiiiiiiiiiiiiiii, 44

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

11.0 Stability Wheel Kit ..o 45
11.1 Stability Wheel Hub Assembly ..........cccoooiiiiii 47
12.0 Wheel Adjuster ASsembly ......ccoooviiiiiiiii e, 48
12.1 Wheel Adjuster M36 — Current (Uses 30mm dia Pin)................ 48
12.2 Wheel Adjuster 1.25” — Older Version (Uses 1”dia Pin) ............ 49
13.0 AXIe ASSEMDIIES ... 50
13.1 Axle Assembly — Dual.........coouoiiiiiiiiiieiieeceee e 50
13.2 Axle Assembly — Single Short Shaft...........cccoooiiiiiiiiiens 51
13.3 Axle Assembly D381 — Dual ..........covveiiiiiiiiiiiiiiiieee e 52
13.4 Axle Assembly D381 — Single Short Shaft.............ccccooevvveeins 53
14.0 DBS 80 Series Hub Assembly.....cccooviiiiiiiiiiii e, 54
15.0 Tyres and RiMS ... 56
16.0 ANQGIE BraCesS.. ..o 57
16.1 Angle Braces - D260 & D300.........ccccevuiiiiiiiiiiieiieeeeiee e 57
16.2 Angle Braces - D381........cooiiiuiiiiiiiiiieeie e 58
17.0 WING LIt AFMS oo 59
17.1 Wing Lift Arms — 2010 ONWArdS ........cccoveeiiiiiieiiiieeeiieeeeeee e 59
17.2 Wing Lift Arms — Prior t0 2010 .......ccoovvviiiiiiii e 60
18.0 DBS Hydraulic Hoses & FittingS .....cooovvoiiiviiiiieie e, 61
18.1 Jump Cylinder Hydraulic FittingS..........ccovvveiiiiiiiiieeiieeeeie e 61
18.2 DBS Hydraulic HOSES ........ccovviiiiiiiieceee e 61
18.3 Hydraulic HoSe Clamp ......coovvviiiiiiiceeie e 63
18.4 Hydraulic HOSE PartS.........ccooviiiiiiiii e 64
18.5 Hydraulic Quick Coupling Set........c.ccoiiiiiiiiiiii e, 65
18.6 Hydraulic Hoses Linking on the Ends of Bars ..............cccovuveeeie. 65
19.0 Accumulator & FitliNgS ...oooovveviiiieeieeci e 66
19.1 ACCUMUIALON. .. ...t 66
19.2 ACCUMUIALOr KITS.....ccvuiiiiiiiiiiis e 69
20.0 Wing Fold HydrauliCS ........ccueiiiiiiiiiiiie e 72
21.0 Phasing Flow Divider - 5 Frame Machines..............cccccceennn. 73
3

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

21.1 Flow Divider 90L — (late 2019 0N) ....covvveveiiieeieiieeeeeeeee e 73
21.2 Flow Divider 60L — (2012-2019)....cccceeeeiiiiiiiiiiiiiiieee e eeeeeeeiiiienes 74
21.3 Flow Divider Upgrade 60L t0 90L..........cocvviveiiiiieeeiiieeee e, 75
21.4 Flow Divider 30L — Older Type (Pre 2012)........ccccveeevevneeennnnn. 76
22.0 Phasing and Wing Fold Cylinders ..........cccooviviiiiiiiiiiiiicceneees 77
22.1 Phasing / Wing Cylinders Identification............c..cccceeviviiinenennnn. 77
22.2 ALFORD Phasing / Wing Cylinders & Seal KitS ...........c.ccecec... 79
22.3 BAKER Phasing / Wing Cylinders & Seal Kits ...........cccceevevennnn. 83
22.4 PTE Phasing Cylinders Seal KitS..........cccoiviiiiiiiiiiiieeeeeeen, 84
22.5 17 Wing Fold Cylinders Conversion to 1.25"............cccocoiiiiiiienns 86
23.0 Phasing Cylinder LayOuUt........cccovuiiiiiiiiieeiie e 88
23.1 Single Frame Wheel Lift (Phasing) Cylinders.............ccccceeeeee. 88
23.2 3 Frame Wheel Lift (Phasing) Cylinders.........ccccoeveeiviviiieenennnn. 89
23.3 5 Frame Wheel Lift (Phasing) Cylinders (with 90L flow divider
120 L ) TS SUPPPPPPRSORT 90
24.0 Wing Folding Cylinder Layout .........ccccovvviiiiiiiiiieeeeee e 91
24.1 3 Frame Wing Folding Cylinders...........cccooeviiiiiiiiiiiiiiceeeeeeeennn 91
24.2 5 Frame Wing Folding Cylinders...........ccooeveviiiiiiiiieeeeeeeeeen, 92
25.0 Rear TOW HItCRS...cooue e 93
25.1 Rear TOwW HitCh - NarrOW .......ccoeuviiiiiiieeiiie e e e e 93
25.2 Rear Tow Hitch — Double Beam............ccccoovevviiiiiviiieeecieeeeeeenn 94
25.3 Rear Tow Hitch — D381-28, 32,44, 48.......c.ccceviveviiieeeeieeeeennn 95
26.0 Wing Extensions — 3 Frame Machines ..........ccccccceiviiiiininns 96
26.1 Wing Extension COMPONENLS........ccveuviiiiiiiieieiieeeeiie e e 98
27.0 Liquid System —N0zzle TYypPe....coiviiiiiieeii e 101
27.1 Version 3 Tine — Nozzle Type Liquid System..............cccuueeens 101
27.2 Nozzle Liquid System Parts........ccooooieiiiiiiiiiiiiiiiieeeeeii e 102
27.3 Version 4 Tine — Nozzle Type Liquid System..........ccccceeeeeeeneen 103
27.4 Adding Fiction Flow to SS Tube Liquid Tubes ........................ 104
27.5 Liquid Filter ASsembly..........coovviiiiiiiiiiiiie e 105
4

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

28.0 Suzi Coil Friction FIOW .....c..uoiiiiiiiiiiiieeiciii e 106
28.1 Version 4 Tine — Friction FIOW ........ccooiiiiiiiiiiiiiiecceii e 106
28.2 Friction FIOW SUZi COIlS......coooiiiiiiiiieeiiiiii e 107

29.0 DBS Liquid System — Friction FIOW.........cccocoviiiiiiiinieiiiinee, 108
29.1 Liquid System General Assy — Generic (D260-70 shown) ...... 108
29.2 Liquid Distribution Manifold.............cccoeiiiiiiiii e 111
29.3 Riser Liquid Manifold Assembly ..........c.oooiiiiiiiiii 113
29.4 Riser Liquid Manifold Assy — Variable Outlet ... 115
29.5 Liquid HOSES & FittiNgS .....ccvvuiiiiiiiieieiie e 116
29.6 Liquid System — Sectional Control ...........cccooevveiiiviiiiiiieiineeens 117

30.0 ACLIVE Drawbar ASSY .....iiiiiiiiieiiiieeeee e e e 118
30.1 Hydraulic Cylinder Assy — Active Drawbar............................l. 118
30.2 DBS Centre Frame Platform ASSY .......cccoeveveiiieiiiiiieceieeeeeennnn 118
30.3 UC7 Sensor Mounting Bracket ASSY........ccoovvviveveiiiieveiiineeennnn. 119
30.4 Mounting Bracket Assy — Tilt Controller.............cccoeveveviiennnnnn. 119
30.5 Hydraulic Valve Block —Wing & Tilt ASSY ....ccvovvvviiieiiiiieeeennn. 120
30.6 Electrical Components — Active Drawbar ...............cccoceevneeenn.. 120
30.7 Air Delivery Components — Active Drawbar ..................cccccee.... 121

30.7.a Bellow and Clamp Kit........coooeiiiiiiiii 121
30.7.b Primary Standpipe Clamp Bracket ASSY..........ccceevvieeeiiiiiiiiiiiiieeeenn, 121

3 L Vo o =110 ] = SR 122
31.1 Drawbar TOOIDOX ASSY.....ccuiiiiiiiieiiie e 122
31.2 DBS Frame OVersize SigN ASSY ....c.uoveviiiiieeiiiieeeeiie e eeeaanns 123

5

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

History

Ausplow introduced the A Series DBS in 1995. The A Series was released
with the Version 1 Tine.

In 1997 the S Series DBS (recognised by the drawbar running through the
frame), was introduced by Ausplow along with the Version 2 Tine.

In 2000 Ausplow started production of the E Series DBS and the N Series
DBS whilst still producing the S Series.

2001 saw the cessation of S Series production. E Series & N Series
production ceased in December 2006.

The introduction of D Series in January 2007 was accompanied by the
introduction of the Version 3 Tine assembly.

March 2009 saw the introduction of 1 74" wing lift pins and upgraded inner
wings to the D260-70.

The D300-61 was upgraded to 1 4" wing lift pins with upgraded inner
wings in May 20009.

June 2009 saw introduction of 1 ¥4” wing lift pins to the remainder of the
DBS D Series product range, and in 2010 changes were made to the
centre frames.

In 2015 the Pro-D ground tools were supplied with all new DBS machines.
The Pro-D ground tools can be retro fitted to V3 Tine assemblies and also
the V2 Tine assemblies when fitted with the 32mm stainless fertiliser
tubes.

From March 2015 all new machines were fitted with a cast rocker

assembly which now have the longer pins (180mm) for the upper wheel
adjuster pin.

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

In 2016 a new rib assembly was introduced to all new machines and
together with the PRO-D ground tools, became the V4 Tine assembly.
The V4 tine assembly had an improved scraper arm and wheel arms.

In 2017 the Paired Row (a combined Closing Tool and Seed Boot) was
released which also incorporated a liquid delivery option. In April the
Wing Support Arm bolts changed from M16 x 60mm (3 bolts) to M20 x
65mm (2 bolts).

In 2017 the Friction Flow liquid system was offered as an option for
delivering liquid fertiliser. Also, during 2017 the 100x100mm rear top rail
and longer angle braces were progressively added to new DBS bars
which are now called Series Il DBS.

In 2018 the Stability Wheel Kit was introduced as an option for 5 Frame
machines to help reduce “wind up” on the outer wings.

In 2019 the new Friction Flow liquid system with Sectional Control using
distribution and riser manifolds, was introduced.

In 2021, Series Il Drawbars (DBS1615 onward) were introduced with a
longer top beam for more strength and an extra hitch hole to adjust the
height. The cable brackets were also changed to reflect using a bolt and
plate instead of U bolts.

In late 2022 the Series Il Drawbars were changed to allow for the addition
of an Active Drawbar Kit.

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Information

This spare parts manual covers the Ausplow DBS Auseeder Spare Parts.

Throughout this manual, DBS will be used as a generic term and some
generic acronyms will be used:

ORB: Obsolete Replaced By,

NLA: No Longer Available,

BSN: By Serial Number,

N/A: Not Available or Not Applicable,

BSO: By Special Order (extended lead times may apply),
NS: Not Shown,

NSS: Not Supplied Separately,

SS: Stainless Steel,

OAH: Over All Height,

OAL: Over All Length.

Auseeder parts can be found in the appropriate Ausplow Auseeder Spare
Parts Manual.

Air Kit Parts can be found in the Ausplow Air Kit Spare Parts Manual. See
the Multistream Spare Parts Manual for DBS’s with a Multistream Drawbar
mounted bin.

Due to the age of some machines and Ausplow’s policy of continuous
improvement, many changes may have been made from the original build
specification of a machine.

It is advised that ALL parts be double checked where possible with the
more detailed information provided within different areas of this manual.

Identifying features and dimensions are provided to assist with
identification of components. Parts that are correctly supplied but don’t fit
due to the failure of an individual to use the identification methods
provided may be subjected to a restocking fee.

Components that have been manufactured to a BSO requirement may not

be eligible for return. Ausplow reserves the right to change specification/s
of components without notice.

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Spare Parts Return Policy

Ausplow parts may only be returned by Ausplow Dealers under the
following conditions:

* Provide a copy of the Ausplow Sales Order/Tax invoice which
the goods were purchased on with the returned goods.

» That way we know who they were from, when they were ordered and what Branch is to
receive the credit.

 List the part numbers and quantities of the returned items.

* Provide a brief description of why the goods are being returned,

» le: incorrectly supplied, incorrectly ordered etc
» This helps us identify if the restocking fee is applicable.

oS S et AUSPLOW FARMING SYSTEMS TAX INVOICE

AUSEEDER DBS - MULTISTREAM - EASITILL

Number
Date
PO Number
{ Deliver To ] | | Cust Code
Due Date
‘ Page i
— WEstern AUStTalis [
Product Code Product Descri Stion . | Qty™" ] Price Discount | Amount Excl GST
01132 Shank - Auseeder - Hyd Recoil 2.00 | : 20.00| !
Painted
01287 Blade Assembly DBA29-130 40.00 20.00
9" Blade
01288 Blade Assembly - DBA27-130 50.00 20.00
7" Blade
RETORMED #10
INCorRrREC T~
ORDERED
| EFT DETAILS: BSB: 086-136 A/C#: 795 293 766 Sub-Total (Ex GST)
Retention of Title: Title to the goods remains with Ausplow Farming Systems until payment. The goods must be kept separate from ofher goods GST
received & marked as owned by Ausplow F: ing Sys the sale of the goods must be held fos benefit of Ausplow
Farming Systems & paid to Ausplow Farming Sy: e debtor falls to pay the debt Ausplow Farming Systems can Total (]nc GST}
_e:-leﬁe premises where the goods are located & seize those goods ell them to recover the amount of debt still owing

« The return freight is at the Dealer’s expense.

* The returned items must be in resalable condition.

> le:in aclean, unused and undamaged condition

» A standard 20% restocking fee on the Dealer Net Price applies.

+ International orders and special orders are non-refundable.

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

» Prior approval of Ausplow General Management required for any
bulk returns.

When all information is received, stock is counted and assessed as
re-saleable, a credit note will be sent less the 20% restocking fee on
the Dealer Net Price. No credit will be processed unless all the
required information is received.

If more than a few items are to be returned, and if purchased more
than 12 months ago, please advise the Parts Section prior to
returning these items.

Procedure for Warranty Claims

e Contact the Ausplow Warranty Manager (Service Manager) initially.

e Send a completed Warranty Claim form (below) to our Warranty
Department: warranty@ausplow.com.au

¢ Ifinstructed by Service Manager, you may need to return parts claimed
under warranty to Ausplow or request pictures of parts to be emailed.

e |If approved an Ausplow Claim Reference Number will be assigned and
a Warranty Sales order will be created at no charge and will advise
when the order is ready.

e Where labour or subcontract cost are being claimed a separate
Warranty Claim Form — Labour/Outsource (below) is to be submitted.

Warranty Claim Form - Parts Warranty Claim Form - Labour/Outsource
AuSrLow Y | A
Bl Ausplow Clsim Reference sesgoma by Ausrow ] wsplow Csim Rafarance # 3ssgnag by auspio

*

Dealer Reference / Pur Dealer Referance /Purt

seria® pate of Saie
[ ] [ ]

= Claims will not be accepted If date of claim s more than 1 month after date of fallure without prior approval
ILURE gesonbe G NATURE OF FAILURE cesenbe I}

AMOUNT

2
5 &

10

Aus o WarantyClsm Forn V1.0 Subrmit compled claim form t: warranty @ ausploecom a0
VERSION 6.4 © COPYRIGHT


mailto:warranty@ausplow.com.au

Ausplow DBS Auseeder Spare Parts Manual

1.0 DBS Auseeder - Frame List - Series Il (2017 on)

o Suip J2uu) swy voddng Suipy

TS56C T896T TF#S6E TFS6L EFS6T TFo6T TF#S6E TFS6L L897T LSBEE BOSTT FESFT £556C BOSTT L0SFT 98562 SOSFT T OSFT 6FS6L E0SFT BESHT | LESEI0 Bir
TS56C T896T TF#S6E TFS6L EFS6T TFo6T TF#S6E TFS6L L897T LSBEE FESFT £556C L0SFT 98562 SOSFT T OSFT 6FS6L E0SFT BESHT | LLS6EZ0 iy
Jwely g
BGRBT | BG6BT CCRBT | /GABT | GOMRT | EOLPT | BSSHT | LGGFT | OGBBT | GGGFRT FEERT ECRET BFSHT | TEGBT | ATABZO o
BGRBT | BG6BT CCRBT | LGABT | GOLRT | EOLFT LG5FT | 0G56BT FEERT ECRET 8FSHT | TERRT |DO90S00 9
BTOTE 6T0TE SSBET LS6BT TFiFT LSBEE BOSTT OELFT TOOTE BOSTT BELFT ZTO0TE BELFT S650E | DEOTE00 [43
BTOTE 6T0TE SSBET LS6BT TFiFT LSBEE OELFT TOOTE BELFT ZTO0TE BELFT 5650 | PBE0ED0D B
ENETES
T8¢
6FBBT | OGBET TGRBT | ZGBBT | OJBBT | T/BBT | B988T | G988T BFLEE 0988T | T#EET GGRET T#BBT | OGBBT | EEBBT | GGBBT | #EE8T | TLBBT | [OBBT | £/BBTI0 109
GFEET OSBET TSBET TSEET S#FBET g LFEET BYEET 0Z9s OFLEE O988T T#FBET GSEET TFEET 9588T EEBBT SOEET TEBET TSEET STERT | 598870 WA 5/S 19
GFEET OSBET TSBET TSEET B976T TLF6T LFEET BYEET 6195 OFLEE O988T T#FBET GSEET TFEET J AT EEFRT BLTET BOTEL TSEET SCBBT | TERGIO o5
TL86T | wLS6T | 04562 TL967 | 89567 | 69967 | [9567 | 99567 | EFS9T7 | [E9EE 09887 | sis6l 6588 9L56T | LivBT | EERGT | BLPGT | BSRET SZZeT | #S06T | 595520 0s
Jwely g
6FBBT | OGBET TGERT | TGBET 8145 OFLEE | TESTT | PESGT | OEGGT | EGSTT CEGET EEGRT ¥GBBT0 | GT8BT | 6T56T0 15
GFEET OSBET TSBET TSEET BT95 OFLEE BOSTT TESEL OESEL BOSTT £956C EESET TSEEC0 | SEBET | 845670 bl
GFEET OSBET TSBET TSEET £T95 LESEE ZSSTT TESEL OESEL €55TT SESEL EESET SEEeC0 | wR067 | 6L596T0 Bir
6FBBT | D988l ToB8T | 75988t £195 LE9EE | 8SSTT | #ESGT | OES6Z | BESTT CESET EEG6E SZZ6I0 | #S06T | 0BS6I0 9
6FBBT | D988l ToB8T | 75988t £195 LEQEE FESGT | DESED CESET EEG6E SZZ6I0 | #S06T | TBSGIO i
6FBBT | 0988 TSB8T | o988t £T9% ZBTFE TLERE | ELESE FLESE CLESE ¥SET6T | FS06T | DESSED _.Hh:_mmw.ﬂ“w
6FBBT | D988l ToB8T | 75988t £195 £89EE LEE6T | Bli6l 9TT6L 0ET6E SZZ6I0 | #S06T | BTTEIO 8-0F
6FBBT | 0988l ToB8T | 75988t £195 £89EE LEZE6T | 8906L 9TT6L PIE6E SZZ6EI0 | #S06T | £S06T0 90F
TGRRT | TGBET 148 £89EE FFEBT | TBIFOE CFIBT EFTRE CEEAT0 | PSO0RT | TBGRTO 9
TGERT | TGBET 145 £BOEE 0988T | G.G6T GGRET 9567 CET6L0 | #S06T | GOGRTO [43
ey £
00E
9TD6T | BTO6T | #TO6C STO6T | 6/88T | 96687 | /6687 | 86687 | T60TT | #TLEE 0#06C | 61062 1062 CED6Z | BEDGT | 6HG8T | GEOGT | TOOGC | 9E06I0 ) SLBBT | BLBRTIO 0L
9605 | SAOGE | GBOSE | OROSE | 660GE | EROGE | GBOGE | 060GE a1ag 09TFE EL0GE | LJOSE 8905¢ 906 | 9Z56f | ERPGT | LTGRT | OTG6C | OE06T0 ) GLBBT | DOTSED 99
aTp6eT | BIOGT | #TO6T CT06C | €9567 | #9G6T | GGSGET T9G6T a1ag FTLEE 006 | GTO6Z 1062 CE06T | 9756 | E6RGT | LTGAT | OTG6C | OE06Z0 ) GLBBT | BGGETO 9
aT06t BTO6L FT06E STO6L 06ir6T TEF6E LBTET 6ETEL EIFTT TrRLEE 0 06L FLS6L T#06L TES6L ERTT £6FhT LT96T 0ZS6L SES6L EBFEC | TERGI0 (33
9T06T | BIOGT | #TO6E ST06C | O6FGT | TEWGT | LBRGT | 6BFGC | ETFTT | DOTFE BBESE | LBISE ZBTSE TBZSE | 9BISE | GBESE | #BTISE EBTSE SZo6l | EBFGT | FBESE [zs)is
Jwely g
aT06RT | BIOGT | #TOGT CT06Z cTag FTLEE £BFE ¥BEGT | LBITT TEFR CTi6L BRITT 9E06T0 | LTHET | 9B9TT 09
aTp6eT | BIOGT | #TO6T ST06T cTag FTLEE ¥BEGT | OBEGT CTiF6L TBEGT 9E06T0 | LTHET | B6TEI0 #5
aT06t BTO6L FT06E STO6L ST9% 00LEE T AT AT TLTEL 9E0GI0 ) LT#GT | DERGE0 B-38%
9T06T | BIOGT | #TO6E ST06L STa% O0LEE ZEZF6L | BIFGL ETFEL 0ZF6E 9ED6T0 | LTRET | 9THEZO 9-38F
9TD6T | BTOGT | #TO6C ST06Z 1185 BB9EE ¥BEGT | OBEGT STiFGL TBE6E EBEST | TETST | TEISIO NEF
9TD6RT | BIOGT | #TO6C ST06Z 1185 LITRE OTTSE | 60TSE TTTSE BOTSE EBEGT | TETST [9TTSE00 N9t
aT06RT | BIOGT | #TOGT CT06Z 1145 BRIEE TZFET | OLETT ETiFEL TLTTT EBEGT | TETST | BFILT 8-ir
aT06T | BIOGT | #TO6T ST06T 1195 BBICE TEF6ET | BIFEL ETIFEL 06T EBEGT | TETST | OBRET0 9%
FT06E STO6L a1as BEIEE BOTET Q0T8T TTLEL BOTET EBERL CECHT | BO0TBT0 9€
FT06E ST06L 0198 BB9EE 06T | #lS6L 06T TZo6E EBESC | TETAT [BES0E00 WM SfS TE
Jwely g
00LEE | 9T9TT 9191t 66¢TT | B&FTT 87
00LEE G66FTT | BEFTT | [6FTT 4
(e
09z
WHY ¥H1 iH1 WHY ¥H1 dH1 uy Aers|  Assy HY uo-ppy [ 420 uo-ppy 21ng | uo-ppy | J3uu) uo-ppy | Jauu] PPy awely | gued
aqe) leg R3aulgf  J=ng HY 1310 H1 H1 1auu) HY J3uu] H1 anua) | anua) | Yo qeq
meiq HY HY H1
Jwely el 2003) sway Loddns Fuipy sued Suipp 12100 suegd Suipy Jauu)

11

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

DBS Auseeder - Frame List - Series | (Pre 2017)

9earFT | GLSFT SESET | Okl | 9ESFT | 6ISHT SESFT | DESPT | LS9%T SGoFT | B9STT | #ESPT | BUSHFT | BSSTT | LOGPT | 90SHT S0arT | E0GFT | #OSPT T0S#T e0aFT | 00GFT | S60PT B
9ESFT | GISFT SESET | OESPT | 9ESFT | GISPT SESPT | OESPT | LS9%T SEaTT FEGFT | BUSFT L0SFT | 905PT S0arT | E0SFT | #OSPT T0SFT E057T | 00SFT | TEP9E0 L
2Welq g
E65FT | WIGFT | Z6SHT ELSET SOLFT E0LFT | BOGEFT | LGSFT | 955FT SESET | ¥Rl | BRGET BRORT | LPSET | OPSET o
EBSPT | WIGFT | Z6SFT ELSPT SOLFT E0LFT L8GFT | 965FT ToSkl | BIGET BT | LFSET | THP9Z0 9€
EGSPT | WLGPT | E6SFT ELSPT TrivT SEOFT | BSSTT | OELRT SCLPT | BSSTT | GELRT | LTLFT BTLAT ECLVT | TELPT [43
EGSPT | WLGPT | E6SFT ELSPT TrivT SBaFT OELFT SCLPT GILFT | LELPT BTLAT ECLVT | OFH9E0 14
wel4 ¢
T8E
1929 £5T5 7615 £979 L Sa9LL ZaLL £9.44 959, LETL GLBET #aTS 098ET GETL FEITT [ SBITT 9 9L SHoL QETTT 109
GFBET | 0GBEE TSBET | 79887 SFBET | 9VBBY | [PBET | BREEC 0295 9815 09882 TFB8T GOBBT | TFBET | 95EEC EEBET GGBET | WEBET | FLEEE SZEET | S9EETO0 MM S/S T9
TZZFT | ETEFT 7415 £9¢8 L el L LPTL 6195 98T% LECL GEBET ¥aTs 098ET SELL 90THT 9ell LOTFT SBLTT S97CT | #6977 5
T7598C EC59T7 | 9Te97 | 0€597 | 6C59C TES9T | 9E597 | LE59C E¥9aT €098 LECL SCIFT ¥aTs FLIVT SELL 90THT 9ell LOTFT 9558 97T | #155920 05
Jwel4 g
1979 EoTS ZaTa £979 8195 98TS TEETT 0958 0BTTT | TSSTT 1958 TBTTIT #ATS S9TTT | BGEIT 18
1929 (54 ZaTh £929 8195 9815 BG4TT 0958 0BETT | BSSTT 1958 TBTTIT #ATS S9TTT | #597T (13
1929 1 2415 £929 E195 £098 Z85TT 0958 0BETT | €5STT 1958 T8ZZT 9558 C9TET | #ESZ0 B
1929 gals €aTs £929 E195 €098 EEEL 0958 0BLTT | BSSTT 1958 TBITT 9558 T9TLT ESTLT 9%
1929 gals €aTs £929 E195 €098 0958 0BTTT 1958 TBITT 9558 T9TLT TETLT L
199 L] €aTs £979 ET95 €098 0L78 BLITT Tiv8 BLITT 9558 {977 | ISELT 8-0F
1929 EoTS 2414 £979 ET9% £098 08 968+FT .78 LBBFT 9558 T97TT SHAFT 9-0F
ZaTa £979 7195 £098 8978 ZTETET 69¥78 EETET 9558 T9TTT | BETET 9t
ZaTh £929 7195 £098 LETL STTIFT #aTS FLTFT 9558 T9TTT | OSETT [43
Awelq £

|

o Suipy Jauu) swy uoddng Suipy

058 1258 oTog 9158 860TT | 660TT | 960TT | L60TT | Z6OTT QLTS 889L EGBFT 689L FEBFT | 0BLLIT SLLTT TBLIT | 9LLTT | GLLTT ) DLLET | TGBFT 0L
0ZS8 TZS8 CTGE fe) st 8FBL &L A etlet: a19% CLTg 889L EBBFT 689. FEEFT 06aL 987zt T&9L LBTTT | GLLTT | OLLET | BOOTT 9
0ZS8 TZc8 CTGE aTGe SOFTT | #OFTT T0FTT | ZOFTT ETFTT | E6ETT 889L #1071 689. oT9z1 08aL 98TTT TE9L LBTTT | LOPTT | #9TET | 9GSEIT 65
awel4 g
0Z%8 1258 o198 a1e8 oT9% QLTS £8¢8 6.8 LBOTT 878 088 BB9TT GLLTT £97IT | 9897T 09
0Z%8 1258 o198 a1e8 oT9% QLTS 6.8 TLTTT 088 ELTTT GLLTT £972T SoZiT L)
0Z58 12598 o198 9158 o19s QLTS TLFB OLETT SLFB TLITT GLLTT £9TIT | #SEiT 8-38%
0Zc8 TZG8 oS8 q1c8 c19% CLTg 7B 8TEFT citR GLEFT GLLTT £97TT CLCFT 9-38F
0Zc8 TZCE oG8 aq1cR T19% 098 678 TLTTT 088 ELTTT bt TOTIT | GFETT NEt
0Zc8 TZCE oG8 aq1cg T19% 098 7R 0LETT ci8 TLTTT R TOTIT | BFEIT fird ]
0Zc8 TZC8 CTGo8 a1c8 T19g 2098 TiF8 BTBFT CLFR BLETT it TOTZT | LE8FT 9IF
o198 a1e8 0195 2098 9798 ZaFFT LF58 £oPPT o8 T9ZIT | LFEIT 9t
o198 a1e8 0195 2098 289 FTI9TT 689. ST9zT o8 T9Z2T | 81971 fWms/sze
Jwelj £
CLTg a191T 9191t 66FTT | BEFTIT 8z
CLTg 66FTT | BEFTT | L6FTT ¥z
Py
09z
YHY L dHY i ¥H1 dHY dH1 uy Aeig|  Assy HY uo-ppy | 42100 H1 uo-ppy | J2unQ | uo-ppy | Jauu) uo-ppy | Jauu {1l PRY dety [ gued
agen ieg m3jaul| JawnQ HY m3jauwl| J=ng H1 J3uu) HY 13uu] H ) | anwa) | woges
melq HY H1 HY
Jwelq Awelq ua)y swiy uoddns Suipn sued Sulpy 12100 sued Sulpy Jauu)

12

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

2.0 DBS Auseeder - Drawbar/Brace/Wing List -

Series |l (Active Drawbar — 2023)

OPTBT | G6PPT | L6FPPT | TLPPT | WIPPT | 966FE Te67E g L LOLEE T&TFE FTOFT 06TFE | GBTFE LEGHT B
SPTEC | 66FPT | Lo6FPT | TLPPT | WAPPT | 966WE TebirE i 9 LSLEE TalvE WZawT 06TFE | BETFE LL56C i
awelq g
0FBLT TLFPT | WLPFT | FEFFT i 9 09LEE EOLFT TLSFT 0L58FT | 69GFT BTHBT 0
07BLT TLFPT | wiPFT | FBEFFT i 9 09LEE EOLFT TLSFT 0L5FT | B9GFT 0090E 9E
9FT8T | 66FPT | L6FFT | TLPPT | WERPT | OTSFT i ¥ LOLEE T&IFE FTOFT 06TFE | 6GBIFE DEOTE [43
OPTBT [ 66FPT | L6FPPT | TLPPT | WIPPT | OTSFT 7 ¥ LOLEE T&TFE FTOFT 06TFE | GBTFE Fe6H0E BT
JWield €

T8E

078LZ | sverT | #eepT | 8279 0779 | 8/971 | TTsiT z £ g g E9LEE 0LTHE 059 59T7E | BoT#E | £L88T0 109
OvBIE | Sbebl | #bbT | 8779 0779 | 8/971 | 97EfT [4 £ E] 5 79/ EE SOTHE 0619 #ATrE | £9TFE | SOREZ0 WM S/ST9
0v8iZ | sterl | wwvvT | aEe 0778 | /971 | 94971 I [4 5 E 79488 S9THE 0619 79TrE | £9T#E | TEwEE0 15
65557 | sverT | #vvpT | 8TZo 0779 | 5£997 | wESOT T T z g T9LEE 98THE 8089 ogTrE | #ETEE 59567 05
IWelq g
[T 8774 0779 | 8/971 T T ¥ ¥ 0948 S9THE 0619 7aTrE | £9T#E | &ZS6Z0 15
[T 8778 0779 | 849771 T T 5 ¥ 09LEE S9THE 05619 79T7E | £9T#E | 845670 6t
655ET 8728 0729 | ®L971 I T z ¥ BSLEE 98TFE 089 o8TFE | ¥EIFE | 6L5HED gt
665ET 8778 0778 | 8/971 I 1 z i 65/ EE 98THE 8089 S8T#E | #RIFE | 085670 9t
655ET 8778 0779 | 8971 T T z ¥ 6SLEE 98THE 8089 S8T#E | #BTFE | TES5Z0 [
(weTZT
6B5ET 8778 0TE8 | /971 I T g g 6SIEE TRTHE 8089 I8T#E | ORTHE | OESSED Male-or
655ET 8728 0729 | ®L971 I T z ¥ BSLEE TETFE 089 I8T#E | OBTFE | 8TTHED 80t
66557 | svovl | wwvvT | sEe 0778 | 8/971 I 1 z i 65/ EE TRIHE 8089 I8T#E | ORTFE | £S0670 90t
66557 | svevl | #vvvT | 87O 0779 | 8/971 T T T 3 65158 TRTFE 8089 T8T#E | ORTFE | 785570 9¢
665ET | owwrT | #werT | BTTO 0729 | gi9T1 T T T £ 6SLEE TETFE 089 T8T#E | OBTFE | 606BED [23
JWelq €

e P =

665ET | BERPT | BEFRT | TEEE CEBE | DBYTT | ETECT I £ £ It BELEE 09TFE ETEY TSTPE | OSTHE | 8LEETO 0L
665ET | 8EFrl | 6EwFl | TEER £E88 | 8609 | (60SE [4 [4 £ 6 B5LEE 09T+E ETE9 IS5T#E | OSTHE | 00TSE0 99
665ET | BEFPT | 6EFFT | TEER SEB® | OBYTT | TRYTT [4 [4 £ 6 BELEE 08THE ETEY TSTPE | OSTHE | 855620 9
OWBLT | BERPT | 6EFRT | TEEE CEBE | OBYTT | #BOTI [4 £ T T g LELEE 00TFE E6ETT | 66TPE | BETHE TEF6T0 65

LERFT | 9EFFT | 0408 T/0S | DBYZT | #B97T £ £ z ¥ LSIEE 00Z+E CEETT | 66T#E | BBIFE BESE (zs)is

JWelq g
665SET TEOITT I T 0 El 95LEE 09TFE ETEY ISTPE | OST#E 98971 09
665ET [ 5] £E88 | DBYTT I T 0 El 95/ EE 09T+E ETE9 IST#E | OSTHE | 9&T8T0 [5
655ET TERE £EBE | OBYTT T T 0 g 9588 SETTE ETEY v6IFE | £6TFE | OEHGE0 §-38F
665ET | BEbPT | 6EvRT | TEEE CEBE | OBOTT T T 0 g 95LEE SETVE £TES vETFE | £6TFE | 9THET0 9-38F
665ET 7ces CE88 | DBITT I T 0 El CCLEE LLTHE 0879 GLTPE | ELTHE TEZRZ0 NEt
665ET 5] £E88 | DB9TT T T 0 E] S5LEE LLTHE 08Z9 SETPE | ELTHE | 9TTSE00 [
65SET TERE SEBE | OBOTT T T 0 g GELEE LLTHE 08Z9 SLTPE | ELTHE BFIIT 8-Ir
665ET | BERPT | BEFRT | TEEE CEBE | DBYTT I T 0 El CELEE LLTHE 0879 SLTPE | ELTHE 0BI6T 9zr
665ET | 8Evrl | BEwFT | TEER CESE | DBYTT I T 0 ¥ CELEE LLTHE 0879 GLTPE | ELTHE £07870 9g
665ET | BEFPT | 6EFFT | TEER £EBE | OBYTT T T 0 ¥ G5LEE LLTHE 08Z9 SLTPE | ELTHE | BESOE00 [YMS/STE
Slielq €
665ET ¥ SEITE ETE9 veIFE | E6IFE
65SET TERE £E88 ¥ SETTE £TES PEIFE | E6TFE LGFTT
HY H1 HY H1 JEITT) JEITT 90FTEOD | GOOST TBLTT FORETO £98E70 | TIEBTO woddng # IBOWAY | Wiy HY | Wy HY #uegd
# #ned #ued #uey # # ey ajge) ued Assy | ss00) vD ge4
ued nn_._. oS UOYS lonog Hed tH1l ‘HY leqmelq
_._n_u__._ Mo We [2aym m__m_.__m. LUIE |22ym 3|qnog [TV t_n_ m:_:____— Salelg m__m_.___.__q deqgaelq

09z

13

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

9vT8T | B6PRT | 96FPT | TLPPT | wLPPT | OTOPT | #RFFT ¥ 9 EGLTT S69FT FIaFT [ ETSFT ST B
9rT8E | BGPPT | 96FFT | TLFPT | WLPPT | OTOPT | FRFFT ¥ 9 EGLTT S69FT FIOFT TTEFT ETSFT Titrat Ly
Bwely g
EVHLE CLWPT | WLVPT | VEFPT L4 9 9%as E0LPT TLSWT 0L5%T | B99FT ot 0
EVHLE CLWPT | WLVPT | VEFPT L4 9 9%as E0LPT TLSWT 0L5%T | B99FT Tt 9€
SvTEE | 86vFT | 96WPT | TLPWT | wLPPT | OTOFT L4 L4 E6LTT S69%T wavl (45 ECSFT TELVT [43
SvTEE | 86vFT | 96WPT | TLPWT | wLPPT | OTOFT L4 L4 E6LTT S69%T wavl (45 ECSFT 0irtrag BL
EINCIERS

T8E

OrBLE SrrRT | FEERT BTT9 0Tis BLOTT | TTGELT T T 7 ] 0455 94994 0594 [ Ta BroL 9ETTT 109
OrBLE SrrRT | FEERT BTT9 0Tis BL9TT | 9TELT T € ] ] PELTT 9815 0619 BETY 6T S98ET0 JYM S/S 19
OrBLE SrrRT | FEERT BTT9 0Tis BL9TT | 949TT T T T ] PELTT 9815 0619 BETY GETY PEOTT o5
BEIET SrrRT | FEERT BTT9 0Tis QES9T | wESST T T T ] a9t £098 8089 9089 L0089 FI59E 05
dwelq g
OFBLE BTTa 0Tes BLOTT T T € € 9¥es 9815 0619 BETY GETY BSTTT 15
OvELE g9 079 BLOTT T T € € 9%as 9815 0619 BHTI GHTI M bl
B65ET BLOTT T T € € 8095 £098 8089 9089 L0839 WIrESLO B
B65ET g9 079 BLOTT T T € € 8095 £098 8089 9089 L0839 ESCCT 9
B65ET g9 079 BLOTT T T € € 8095 £098 8089 9089 L0839 TETCT i
B65ET g9 079 BLOTT T T € € 8095 £098 8089 9089 L0839 Taet B-0F
B65ET Sril | WREET g9 079 BLOTT T T € € 8095 £098 8089 9089 L0839 S6EVT 90
B65ET Sril | WREET g9 079 BLOTT T T T € 8095 £098 8089 9089 L0839 BCTET 9€
B65ET Sril | WREET g9 079 BLOTT T T T € 8095 £098 8089 9089 L0839 LT [43
EINIERS

[

DBS Auseeder - Drawbar/Brace/Wing List - Series | (Pre 2017)

GGGET | SEFPT | GEFPT | TEE® £E8R | OB9TT | ECECT T £ 0 0T 9EHTT SITS £7E0 ¥ZE9 5ZED TEETT [
GGSET | SETPT | GEFPT | TEE® £E8R | 089TT | Z89TT z T £ 0 E 9EFTT C/TS £Zen ¥ZE9 5ZEn 609TT 9
V-Or8LT | 9EpPT | GEPRT | Cess £E8R | 0B9TT | PEOCI z T T T g E6LTT TEETT £6ETT | GHETT | 96ETT | 9SCTLIT 65
SWelq g
B65ET T89TT T T 0 9 D555 AT £ZEg ¥ZE9 5ZE9 989T1 09
B65ET 7cEs £CEE | 089T1 T T 0 9 D555 AT £Zgg ¥ZE9 5ZE9 SETTT 5
B65ET 7cEs £CEE | 089T1 T T 0 9 D555 AT £Zgg ¥ZE9 5ZE9 ¥STTT B-38F
G65ET | SE¥T | 6EPT | CEEg £CEE | 089T1 T T 0 9 D555 AT £Zgg ¥ZE9 5ZE9 SLERT 9-38%
B65ET 7cEs £CEE | 089T1 T T 0 9 TETS 7098 0879 £i79 | wiT9 GVITT NEY
B65ET 7cEs £CEE | 089T1 T T 0 9 TETS 7098 0879 £i79 | wiT9 BFTTT BIr
G65ET | SE¥T | 6EPT | CEEg £CEE | 089T1 T T 0 9 TETS 7098 0879 £i79 | wiT9 LTEYT 9Ty
G65ET | SE¥T | 6EPT | CEEg £CEE | 089T1 T T 0 ¥ TETS 7098 0879 £i79 | wiT9 LFTTT ot
GGSET | SETPT | GEFPT | TEE® £EER | 099TT T T 0 ¥ TETS 7098 0879 £/T9 | w79 8T9TT VM S/57sE
SWelq ¢
BESET ¥ C/TS £7e0 ¥ZE9 5ZEn 82
BESET TERE ££88 ¥ C/TS £Zen ¥ZE9 5ZEn L65TT vz
E
HY H1 HY H1 1B | J3uul | £REET# | IBPETE | GOOST Z8LTT wonog H1 HY uoddng | | # ued Assy| Jaquialy | Wiy HY | Wiy HT | g ued
LB H1 | UBd:HY | #ued # ued HY ‘dol 11 alge) Ipqvelq | sson) WD ae4
Hoys Hoys
_._n_ﬂ__._ o] WLIE |321M u_m:_mr LLLIE 321 2]qnog g u.w_n_ m:___-.____ salelg m__m_._d_. Jeqmelq

09T

14

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

3.0 Auseeder Bar - Generic 3 Frame Assembly

O @OEE O ® O @O &® E® O ® ©




Ausplow DBS Auseeder Spare Parts Manual

() OO

16
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

@ . BED)

DO,

DETAIL B

_ O
DETAIL H BA-02-12680
WING LIFT ARM -7 DEG

@\' |

/%I
‘/ oof T VIEW G
(65)

[ [ ]
)| \* |

NOTE : DRILL 4 HOLES ©4.2 TO FIX SERIAL No
PLATE WITH HAMMER DRIVE SCREWS

17
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

DETAILD

7

NOTE:
ADJUSTMENT BENT ARM MUST FACE
INWARDS DURING OPERATION.

DETAIL F

18
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

3.1 Auseeder Bar - Generic 3 Frame Assembly Parts

Item Qty Part No Description
1 1 + DRAWBAR-COMPLETE
2 6 32895 DECAL WARNING STAND CLEAR WHEN LIFTING & LOWERING
3 1 32083 DECAL TYRE PRESSURE 400/60 & 385/65 R22.5
4 4 27067 ROCKER ASSEMBLY CAST (Replaces 01477 in 2015)
5 2 + DECAL “MODEL MACHINE”
6 4 28189 TURNBUCKLE LOCK ROD BENT
7,8 + DBS ANGLE BRACE
9,10 + + WING SUPPORT ARM RH/LH FRONT
11,12 + + WING SUPPORT ARM RH/LH REAR
13 1 + CENTRE ADD ON BAR
14 1 + CENTRE FRAME
15 1 + WING RH FRAME
16 1 + WING LH FRAME
17 1 + ADD ON WING RH
18 1 + ADD ON WING LH
19 2 01001 CLAMP PLATE - 20L ACCUMULATOR
20 1 01011 PAINT TOUCH UP GREEN 1L
21 6 01019 HINGE PIN
22 2 01020 PIN KIT 25.4mm x 185 INC LYNCH PIN
23 4 11880 PIN - 39 x 207mm HARDENED (Replaces 11298)
24 1 11437 ACCUMULATOR STAND WELDMENT
25 1 01153 JACK ASSY 3T TUBE MOUNT WITH PIN
26 2 12329 PIN - 31.5 x 116mm (Wing Lift Arm Lower)
27 2 + HYD CYLINDER - WING LIFT 1.25" or 1" Pin
28 1 + HYD CYLINDER PHASING
29 1 + HYD CYLINDER PHASING
30 1 + HYD CYLINDER PHASING
31 1 + HYD CYLINDER PHASING
32 4 12674 PIN SET RAM CLEVIS 1.25", (Wing Lift Arm Upper Pin)
33 2 + WING LIFT ARM
34 + + DBS ANGLE BRACE
35 1 12837 DECAL CAUTION WING FOLDING 210x 75
36 1 12889 TONGUE CAST CAT 4 - 2 x 36mm pins
37 + + AXLE ASSEMBLY SINGLE RH SHAFT
38 + + AXLE ASSEMBLY SINGLE LH SHAFT
39 1 14653 HYDRAULIC HOSE MOUNT CLAMP ASSY - 1/2" x 2 Stacked
40 13 14654 HYDRAULIC HOSE MOUNT CLAMP ASSY - 1/2"x 2
41 + 01496 PIN SET RAM CLEVIS 1"
42 4 02999 U BOLT & NUT SET - 20L ACCUMULATOR U-BOLT
43 8 05005 DEPTH STOP SET (7/8",1",11/4",11/2")
44 + 05011 WHEEL NUT - M18
45 + + AXLE ASSEMBLY DUAL RH
46 + + AXLE ASSEMBLY DUAL LH

VERSION 6.4

19
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

47 4 05098 WHEEL ADJUSTER ASSEMBLY M36
48 4 05121 PIN - 44.45 x 145mm Drawbar/Frame)
49 2 05123 PIN - 36 x 195mm (Drawbar/Tongue)
50 8 05124 PIN - 30 x 180mm (Wheel Adjuster Lower for cast rocker)
05125 PIN - 30 x 136mm (Wheel Adj Upper for older machines)
51 1 05435 SERIAL No PLATE
52 + 34586 U BOLT SET - M20 x 102 x 100mm SS (Replaces 05437)
53 + 34583 U BOLT SET - M20 x 102 x 150mm SS (Replaces 05438)
54 1 05486 JACK MOUNT HEAVY WELDMENT
55 6 05539 DECAL "AUSEEDER" 500 x 74mm
56 6 05540 DECAL " DBS" 200 x 74mm
57 2 05602 DECAL “AUSPLOW” 500 x 125mm
58 1 + CABLE STAY KIT
59 1 + HYDRAULIC KIT COMPLETE
60 + 05745 DECAL"D-260" 275 x 75
+ 05746 DECAL "D - 300" 275 x 75
61 + 08766 WHEEL ASSY 385/65R22.5 LH (Tyre Lug 08765, Rim 05201)
+ 11953 WHEEL ASSY 400/60R22.5 LH (Tyre Flotation 14749, Rim 05201)
62 + 08767 WHEEL ASSY 385/65R22.5 RH (Tyre Lug 08765, Rim 05201)
+ 11952 WHEEL ASSY 400/60R22.5 RH (Tyre Flotation 14749, Rim 05201)
63 4 09032 R-CLIP - B10 - 3mm WIRE
64 + 09038 LYNCH PIN 11x50mm (or M12 bolt 09684 & nut 09009)
65 4 09227 HAMMER DRIVE SCREW
66 16 09045 BOLT M24 x 120mm - ZP - GRADE 8.8
67 16 09029 WASHER FLAT M24
68 16 09523 NUT M24 CONELOCK
69 + 09261 BOLT M20 x 65mm
+ 09046 BOLT M16 x 65mm (Pre 2017)
70 + 09042 WASHER-SPRING M20
+ 09048 WASHER-SPRING M16 (Pre 2017)
71 + 09389 NUT M20 (C10)
+ 09047 NUT - M16 (Pre 2017)
72 + 09298 BOLT M12 x 50mm GR8.8 ZP
73 + 09684 BOLT M12 x 45mm
74 + 09009 NUT M12 C8 ZP CONELOCK
75 + 09349 BOLT M12 x 65mm - ZP
76 + 09582 BOLT 11/4 x6" UNC G8 ZP
77 + 09539 WASHER FLAT - M30 - ZP
78 + 09566 NUT 1 1/4 UNC NYLOCK ZP

+ DEPENDS ON MACHINE MODEL (see chapter 1 for details)

VERSION 6.4

20
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

#01030 Wing Hinge #01019 Wing Hinge Pin
Two required to make a
Hinge Assy.

CURRENT ROCKER

#27067 Cast Rocker Assembly
Replaces Rocker #01477 and HD
Rocker #11275 in 2015

#01496 Pin Set Ram Clevis

#05124 Pin 30x180mm ,
#11880 Pin 39 x 207mm HARDENED

Replaces #11298

#01447 Bush 25 x 30 x 25.5mm Rocker up to 2000-2015

\ #01477

#11880 Pin 39 x 207mm HARDENED \
Replaces #11298

X

#05125 Pin 30x136mm

S Series Rocker 1997-2000
#01473

52x30x25.5mm Bush #01447
25x136mm Pin #01021
33x180mm Pin #01023

21
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

4.0 Auseeder Bar - Generic 5 Frame Assembly

VERSION 6.4 © COPYRIGHT

@E OEE® @ O OEEEOGEDE®E @® & & & @

B ® @



Ausplow DBS Auseeder Spare Parts Manual

DETAIL E

\\
) i

» DETAIL D
7

, 3
4 \%//

23
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

_ (2) (&)

/ DETAILB

24
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

NOTE:
ADJUSTER BENT ARM MUST FACE
INWARDS DURING OPERATION.

®V\\@
T
Mt
.
L1
W

- |- h
= |
==

61

DETAIL G

DETAIL J

)

N /e DETAIL |

48

b L¥) N |

VIEWH

NOTE : DRILL 4 HOLES @4 .2 TO FIX SERIAL No
PLATE WITH HAMMER DRIVE SCREWS

25

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

4.1 Auseeder Bar - Generic 5 Frame Assembly Parts

Item Qty Part No | Description
1 1 + DRAWBAR COMPLETE
2 6 32895 DECAL WARNING STAND CLEAR WHEN LIFTING & LOWERING
3 1 32083 DECAL TYRE PRESSURE 400/60 & 385/65 R22.5
4 1 32627 FLOW DIVIDER MONIFOLD ASSY 90L
5 4 26070 PIN—32 x 206mm
6 1 + HYDRAULIC KIT COMPLETE
7 6 27067 ROCKER ASSEMBLY CAST (Replaces 01477 in 2015)
8 2 + DECAL “MODEL MACHINE”
9 6 28189 WHEEL ADJUSTER LOCK ROD BENT ARM
10,11 + DBS ANGLE BRACE
12 1 + CENTRE FRAME
13 1 + WING SUPPORT ARM FRONT RH 90 DEG
14 1 + WING SUPPORT ARM FRONT LH 90 DEG
15 1 + WING SUPPORT ARM REAR RH 83 DEG
16 1 + WING SUPPORT ARM REAR LH 83 DEG
17 1 + OUTER WING RH
18 1 + OUTER WING LH
19 1 + CENTRE ADD ON BAR
20 1 + OUTER WING ADD ON RH
21 1 + OUTER WING ADD ON LH
22 1 + INNER WING RH
23 1 + INNER WING LH
24 1 + INNER WING ADD ON RH
25 1 + INNER WING ADD ON LH
26 1 + WING SUPPORT ARM RH FRONT
27 1 + WING SUPPORT ARM LH FRONT
28 1 + WING SUPPORT ARM REAR RH 90 DEG
29 1 + WING SUPPORT ARM REAR LH 90 DEG
30 2 01001 CLAMP PLATE - 20L ACCUMULATOR
31 1 01011 PAINT — GREEN 1L
32 12 01019 HINGE PIN
33 4 01020 PIN KIT 25.4 x 185mm INC LYNCH PIN
34 1 11119 LOWER CABLE BRACKET KIT RH
35 1 11120 LOWER CABLE BRACKET KIT LH
36 1 11437 ACCUMULATOR STAND WELDMENT
37 1 01153 JACK ASSY 3T TUBE MOUNT WITH PIN
38 6 11880 PIN - 39 x 207mm HARDENED
39 2 12329 PIN - 31.5 x 116mm (Outer Wing Lift Arm Lower Pin)
40 2 + HYDRAULIC CYLINDER - OUTER WING LIFT
41 2 + HYDRAULIC CYLINDER - INNER WING LIFT
42,43,44 + + HYDRAULIC CYLINDER PHASING
45 8 12674 PIN SET RAM CLEVIS 1.25" (Outer Wing Lift Arm Upper Pin)

VERSION 6.4

26
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

46 2 + OUTER WING LIFT ARM
47 2 + INNER WING LIFT ARM
48 + + ANGLE BRACE SHORT
49 1 12837 DECAL CAUTION WING FOLDING 210x75
50 1 12889 TONGUE CAST CAT 4 - 2 x 36mm pins
51 1 + AXLE ASSEMBLY SINGLE RH
52 1 + AXLE ASSEMBLY SINGLE LH
53 + 14653 HYDRAULIC HOSE MOUNT CLAMP ASSY -2 x 1/2" 2 STACKED
54 + 14654 HYDRAULIC HOSE MOUNT CLAMP ASSY -2 x1/2"
55 + + ANGLE BRACE SHORT RH
56 12 01496 PIN SET RAM CLEVIS 1"
57 4 02999 U BOLT SET - 20L ACCUMULATOR BOLT - M16x234x280mm
58 + 05011 WHEEL NUT - M18
59 12 05005 DEPTH STOP SET (7/8",1",11/4",11/2")
60 + + AXLE ASSEMBLY DUAL RH
61 + + AXLE ASSEMBLY DUAL LH
62 6 05098 WHEEL ADJUSTER ASSEMBLY M36
63 4 05121 PIN - 44.45 x 145mm (Drawbar/Frame)
64 2 05123 PIN - 36 x 195mm (Drawbar/Tongue)
65 12 05124 PIN - 30 x 180mm (Wheel Adjuster upper & lower) -cast rocker
05125 PIN - 30 x 136mm (Wheel Adj Upper for older machines)
66 1 05435 SERIAL No PLATE
67 + 34586 U BOLT SET - M20x102x100mm SS (Replaces 05437)
68 + 34583 U BOLT SET - M20x102x150mm SS (Replaces 05438)
69 1 05486 JACK MOUNT HEAVY WELDMENT
70 9 05539 DECAL "AUSEEDER" 375 x 75
71 8 05540 DECAL " DBS" 222 x 74
72 2 05602 DECAL “AUSPLOW” 500 x 125
73 1 + CABLE STAY KIT
74 6 05745 DECAL "D - 260" 275 x 75
75 + 08766 WHEEL ASSY 385/65R22.5 LH (Tyre Lug 08765, Rim 05201)
+ 11953 WHEEL ASSY 400/60R22.5 LH (Tyre Flotation 14749, Rim 05201)
76 + 08767 | WHEEL ASSY 385/65R22.5 RH (Tyre Lug 08765, Rim 05201)
+ 11952 WHEEL ASSY 400/60R22.5 RH (Tyre Flotation 14749, Rim 05201)
77 6 09032 R-CLIP - 3mm WIRE
78 + 09038 LYNCH PIN 11 x 50mm
79 4 09227 HAMMER DRIVE SCREW
80 24 09045 BOLT M24 x 120mm - ZP - GRADE 8.8
81 24 09029 WASHER FLAT M24
82 24 09523 NUT M24 CONELOCK
83 + 09261 BOLT-M20 x 65mm HEX-GR8.8-ZP
09046 BOLT M16 x 60mm (pre 2017)
84 + 09042 WASHER SPRING M20 ZP
09048 WASHER SPRING M16 (pre 2017)
85 + 09389 NUT M20 C10 ZP
09047 | NUT M16 (Pre 2017)
86 + 09298 BOLT M12 x 50 GR8.8 ZP

VERSION 6.4

27
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

87 + 09684 BOLT M12 x 45mm
88 + 09009 NUT M12 C8 ZP CONELOCK
89 + 09349 BOLT M12 x 65 ZP
90 + 09254 BOLT HEX M8 x 25mm - ZP
91 + 09066 WASHER SPRING M8 ZP
92 + 09582 BOLT 11/4 x 6" UNC G8 ZP
93 + 09539 WASHER FLAT M30 ZP
94 + 09566 NUT 1 1/4" UNC NYLOCK ZP
+ DEPENDS ON MACHINE MODEL (see chapter 1 for details)

|

#01030 Wing Hinge
Two required to make a
Hinge Assy.

#01019 Wing Hinge Pin

#05124 Pin 30x180mm

VERSION 6.4

#27067 Cast Rocker Assembly

Replaces Rocker #01477 and HD
Rocker #11275 in 2015

Does not have or require bush

#01496 Pin Set Ram Clevis

#11880 Pin 39 x 207mm HARDENED
Replaces #11298

HD Rocker #11275
Up to 2015

\

#01447 Bush 25 x 30 x 25.5mm

#11880 Pin 39 x 207mm HARDENED

28
© COPYRIGHT



5.0 DBS Drawbar Assembly Generic

Ausplow DBS Auseeder Spare Parts Manual

Cable Bracket — 2021 on
(See Frame List)

Decal Model No
125mm

Decal “AUSPLOW”
500x125mm
Part # 05602

- W Jack Assy with Pin (Item 5&8)

Part # 01153
Item # Qty Part No Description
1 1 See Frame List DRAWBAR ARM LH (Approx 550x60x75cm 330 kg)
2 1 See Frame List DRAWBAR ARM RH (Approx 550x60x75cm 330 kg)
3 2 34245 RIGID LINK KIT = Current
2 34159 RIGID LINK KIT — Old
4 1 See Frame List DRAWBAR CROSSMEMBER
5 1 NSS 3T JACK— TUBE MOUNT (NO PIN)
6 5 05129 HYDRAULIC HOSE CLAMP
7 1 05303 HOSE SUPPORT 675mm LG
8 1 05829 JACK MOUNT PIN 5/8”
9 1 26179 DECAL CHOCK MACHINE WHEELS
10 1 28129 DECAL HYD HOSE CONNECTIONS
11 1 12651 DECAL CAUTION CABLE TENSION

VERSION 6.4

29
© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

12 1 07507 DECAL CAUTION BACK HEAVY
13 2 09032 R CLIP 3mm WIRE

14 5 09228 BOLT M12 x 25mm

15 5 09010 WASHER SPRING M12

16 2 09023 WASHER FLAT M16

17 14 09261 BOLT M20 x 65mm

18 14 09042 WASHER SPRING M20

19 14 09041 NUT M20

5.2 RIigid Link Kit - Series Il Active Drawbar

Item # Qty Part No Description
All 1 34245 RIGID LINK KIT ACTIVE DB
1 1 34216 RIGID TOP LINK ASSY
1 05121 PIN - 44.45 x 145mm
2 09349 BOLT M12 x 65mm
2 09009 NUT M12 CONELOCK

Please note:

Rigid Link Kit #34159 (old type) was fitted to the following machines:

DBS1710, DBS1774 & DBS1778

Please contact Ausplow Parts department before ordering Rigid Link Kit parts for
above machines.

5.3 Series Il Non - Active Drawbar (2021- Mid 2022)

These had extended top rails
and the 7 hole hitch plates.

They have now been replaced
by the Active Drawbars. When
ordering replacement active
drawbars for these bars, the
Rigid Link Active Drawbar Kit
#34245 is also to be ordered
for each arm.

30
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

5.4 Series | Non - Active Drawbar (up to 2021)

Series |

Jack Assy with Pin (Item 2&8)

Safety Chain 1000mm LG
Part # 26887

Shackle 22mm Part#09198

Decal Model No
125mm

Decal “AUSPLOW”
500x125mm
Part # 05602

Decal “Chock machine wheels”

Part# 01153 Part # 26179
Item # Qty Part No Description
1 1 28129 DECAL HYD HOSE CONNECTIONS
2 1 12243 3T JACK — TUBE MOUNT (NO PIN)
1 01153 3T JACK ASSY c/w PIN

3 1 12651 DECAL CAUTION CABLE TENSION
4 5 05129 HYDRAULIC HOSE CLAMP

5 2 05858 CABLE SUPPORT U BOLT

VERSION 6.4

31

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

6 1 05303 HOSE SUPPORT 675mm LG
7 1 See Frame List CABLE BRACKET

8 1 05829 JACK MOUNT PIN 5/8”

9 1 07507 DECAL CAUTION BACK HEAVY
10 1 See Frame List DRAWBAR FRAME LH

11 1 See Frame List DRAWBAR FRAME RH

12 1 See Frame List DRAWBAR CROSSMEMBER
13 5 09010 WASHER SPRING M12

14 1 09023 WASHER FLAT M16

15 2 09032 R CLIP 3mm WIRE

16 18 09041 NUT M20

17 18 09042 WASHER SPRING M20

18 5 09228 BOLT M12 x 25mm

19 14 09261 BOLT M20 x 65mm

5.5 Low Tractor Drawbar Kit

Item # Qty Part No | Description
All 1 02413 LOW TRACTOR DRAWBAR KIT
1 1 27436 DRAWBAR ADAPTOR LOW TRACTOR
2 2 05123 PIN 36 x 195mm
3 4 09038 LYNCH PIN 11 x 50mm

32
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

5.6 Drawbar Arm Decal Sets

03250 Decal Set for both LH & RH Drawbar Arms which contains:

ALECLOW]|
TYRE LOADING INFORMATICHN
e (1SRN ] CILEL 2 1ek] I LACA
TITEMESSFLY i mRELRRIRM BOSHLEAT L

L 5_'15 ,_15‘5"3 EL PR T TREYS TR E F B TR X'

ik WARNING

SCZOPCRATOTSE MAH AL M0 T AL Lovhs b G & (D0 KIHAL hECANGTIC,

28129x 1

v

and 32083 x 1

03251 Decal Set for LH Drawbar which contains:

ALOERLOW]
TYRE LOADING INFORMATICN

" [FLEAN] CIHL L K] IR LA
LIS GHE W FLY
SLWE D5

[ GRFE b RE R B

Gl G KR B AL T

ik WARNING

SCZCACRATO S MAH AL MOR AXLE LOWI kG & GOOTKIHGL KECANGTICE

v

and 32083 x 1

03252 Decal Set for RH Drawbar which contains:

05602 x 1

and 28129 x 1

33
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

In addition to the Drawbar Decal Sets listed above the machine
model number decal is also be required for each LH and RH drawbar:

28040 Decal "D260-24" 125mm
28041 Decal "D260-28" 125mm
28042 Decal "D260-32" 125mm
28043 Decal "D260-36" 125mm
28044 Decal "D260-42" 125mm
28045 Decal "D260-48N" 125mm
28046 Decal "D260-48E" 125mm
28047 Decal "D260-54" 125mm
28048 Decal "D260-60" 125mm
28049 Decal "D260-59" 125mm
28050 Decal "D260-64" 125mm
28051 Decal "D260-70" 125mm
28052 Decal "D300-32" 125mm
28053 Decal "D300-36" 125mm
28054 Decal "D300-40" 125mm
28055 Decal "D300-44" 125mm
28056 Decal "D300-46" 125mm
28057 Decal "D300-48" 125mm
28058 Decal "D300-49" 125mm
28059 Decal "D300-51" 125mm
28060 Decal "D300-50" 125mm
28061 Decal "D300-55" 125mm
28062 Decal "D300-61" 125mm
28063 Decal "D300-60T" 125mm
28064 Decal "D381-28" 125mm
28065 Decal "D381-32" 125mm
28066 Decal "D381-36" 125mm
27228 Decal "D260-46N" 125mm
27229 Decal "D260-46E" 125mm
35117 |Decal "D260-66" 125mm

5.7 Drawbar Tongues Hitch Cushions

#14168 HITCH CUSHION Cat4

#14167 HITCH CUSHION Cat5

34
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

6.0 Drawbar Tongues — Auseeder/Easitill &
Multisteam Bins

01050 - From first bars through the S-Series. ﬁ’j
05115 - E, N, & D-Series, Cat 4 hitch — Replaced by 12889
05329 - As 05115, but extended for extra )
height adjustment.
12760 - First Multistreams Cat 5 hitch — Replaced by 14689

12889 — Standard DBS tongue Cat 4 hitches with 36mm pins.
12890 — MS tongue for all Cat 5 hitches with 39mm pins.

14689 - DBS tongue for all Cat 5 hitches with 36mm pins a
(Catd)

14690 - MS tongue for all Cat 4 hitches with 39mm pins
(Catb)

Part No | Cat. Tow Pin Mount Hole Constr. | Available
Hole Size Pin Centres | Type
Hole
01050 3 45 x 55 2x33 60 FAB YES
NO
05115 4 54 x 69 2 x37 60 FAB
USE 12889
05329 4 54 x 69 3x37 60 FAB YES
12889 4 52 x 67 2 x37 60 CAST YES
12890 5 72 x 87 2 x40 70 CAST YES
NO
12760 5-4 72 x 92 3x37 60 FAB
USE 14689
14689 5-4 72 x 87 2 x37 60 CAST YES
14690 4-5 52 x 67 2 x40 70 CAST YES

#12889

35
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

7.0 Cable Stay Kits - Generic

7.1 Cable Stay Kit — 3 Frame

Series 1l (2021 Onwards)

DETAIL A
Item # Part No Description
1 * CABLE BRACKET
2 * CABLE KIT
2.1 * CABLE
2.2 05376 TURNBUCKLE
2.3 05394 BOW SHACKLE 4.75Tx7/8 PIN

05337 MOUNTING PLATE

09360 BOLT M20 x 280mm

32754 WASHER SPRING M20

09332 HEX NUT M20

SEE CABLE STAY KIT TABLE Chapter 8

¥ || |Ww

36
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Series |

DETAIL A

Item # Part No Description
1 * CABLE BRACKET
2 * CABLE with eyelets
3 05858 U BOLT SET M20 x 110 x 245mm
4 05394 BOW SHACKLE 4.75Tx7/8 PIN
* SEE CABLE STAY KIT TABLE Chapter 8

VERSION 6.4

37
© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

7.2 Cable Stay Kit—5Frame @

Series 1l (2021 Onwards)

DETAIL A

50

DETAILB

50

"
.

DETAILC
Item # Part No Description
1 * CABLE BRACKET
2 * CABLE KIT INNER
21&3.1 05376 TURNBUCKLE
22&3.3 05394 BOW SHACKLE 4.75Tx7/8 PIN
2.3 * CABLE - INNER
3 * CABLE KIT OUTER
3.2 * CABLE - OUTER
4 * CABLE FOLDING SUPPORT
5 05337 MOUNTING PLATE (For series Il machines)
6 09360 BOLT M20 x 280mm
7 32754 WASHER SPRING M20
8 09332 HEX NUT M20
* SEE CABLE STAY KIT TABLE Chapter 8

38
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Series |
C
B
A
DETAILB
DETAILC
DETAILA
Item # Part No Description
1 SEETABLE IN CABLE BRACKET SERIES |
Chapter 2
U BOLT SET (Series | machines)
2 05858 M20 x 110 x 245mm
3 * CABLE KIT INNER
4 * CABLE KIT OUTER
5 05687 CABLE SUPPORT SET - 1 SIDE
* SEE CABLE STAY KIT TABLE Chapter 8

39
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

8.0 Cable Stay Kit Table — Series Il

Please Note: In 2021 Series Il DBS bars have new type cable brackets with plate
and fasteners. Cable Stay kit part numbers are the same for both Series | and II.
Refer to list in Chapter 2 for Series | DBS bar (up to 2020) Cable Brackets.

. Cable . Cable Cable
Cable Stay Cable Kit Cable Kit
Bar Model . Bracket Support Bracket
Kit Inner . Outer .
Series Il Kit Fasteners
05610 05622 33755
260N-32/36
Includes X2 x1
260N- 05611 | 05624 | 33755
42/46/48 Includes X2 x1
05612 05623 33759
300N-32/36 | |
Includes X2 x1
05613 05626 33759
300N-40/44 | |
Includes X2 x1
D/E260- 05615 | 05627 | 33756
48/54/60 Includes X2 x1 <
11413 11414 33757 11416 05687 x
D/E260-59 | | | N
Includes X2 x1 X2 X2 o
05616 05627 33758 05629 05687 o
D/E260-64/66 | | | | <
Includes X2 x1 X2 X2 x
N — 11092 | 05424 | 33758 | 05630 | 05687 &
Includes x2 x1 x2 x2 P>
D/E300- 05618 | 05627 33760 s  Ox4
43/49/51 Includes X2 x1 3
D300- 05613 | 05626 33759 g
40/44/46 Includes X2 x1 ~
26543 | 26547 33761 26546 | 05687 =
D300-50 ™
Includes X2 x1 X2 X2 o
D/E300-55 05619 | 05625 | 33762 | 05628 | 05687 ©
Includes X2 x1 X2 X2
05621 | 05424 | 33763 | 30519 | 05687
D300-60T
Includes X2 x1 X2 X2
05620 05627 33762 05630 05687
D/E300-61 | | | |
Includes X2 x1 X2 X2
D381-32 14741 | 05424 33757
Includes X2 x1
D381-48 14657 | 05775 33757 05630 | 05687
Includes X2 x1 X2

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

8.1 Cable Kits
Part No Description Cable Cable Shackle Turnbuckle
Length 05394 05376
05622 Cable Kit 5.0m 05631x1 4.08m x1 x1
05623 Cable Kit 5.3m 05632 x1 4.47m x1 x1
26547 Cable Kit 5.37m 26548 x 1 4.54m x1 x1
05624 Cable Kit 5.45m 05633 x1 4.62m x1 x1
05625 Cable Kit 5.55m 05634 x 1 4.72m x1 x1
11093 Cable Kit 5.75m 05418 x1 4.97m x1 x1
11414 Cable Kit 5.67m 11415x 1 4.84m x1 x1
05626 Cable Kit 5.85m 05635 x 1 5.02m x1 x1
05424 Cable Kit 5.95m 05419x1 5.12m x1 x1
05627 Cable Kit 6.05m 05636 x 1 5.22m x1 x1
05775 Cable Kit 6.32m 05776 x 1 5.49m x1 x1
26546 Cable Kit 7.53m 26545 x 1 6.70m x1 x1
11416 Cable Kit 7.55m 11417 x 1 6.71m x1 x1
05628 Cable Kit 7.85m 05637 x 1 7.02m x1 x1
05629 Cable Kit 8.0m 05638 x 1 7.17m x1 x1
30519 Cable Kit 8.38m 28961 x1 7.65m x1 x1
05630 Cable Kit 8.60m 05639x1 7.77m x1 x1
I
\
Cable Length i
9/ ~ ’
41
VERSION 6.4 © COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

8.2 Cable Guide Bracket Assy

These cable guides are only used on 5 frame bars outer wings to prevent cables
from getting caught up with tine assemblies when the wings are folded.

The cable should be centered in the middle of the cable guide rubber which should
be in the pointing up direction as shown below.

Item # Qty Part No Description
All 1 34098 CABLE GUIDE BRACKET ASSY
1 1 34097 GUIDE OUTSIDE BRACKET
2 1 34094 RUBBER SUPPORT
3 1 34091 CABLE GUIDE RUBBER
4 1 34089 GUIDE INSIDE BRACKET
5 1 34088 MOUNT PLATE
6 2 09016 BOLT M12 x 150mm
7 2 09230 BOLT M12 x 80mm
8 2 09298 BOLT M12 x 50mm
9 4 09031 WASHER FLAT M12
10 6 09010 WASHER SPRING M12
11 6 09054 NUT M12
42

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

9.0 Drawbar Air Pipe Skid Kit

Series |l (2021 onwards)

Deccoee

Item # Qty Part No | Description
All 1 33751 DRAWBAR AIR PIPE SKID KIT
DRAWBAR AIR PIPE SKID WELDMENT
1 33752 SERIES Il DBS
2 09521 BOLT M20 x 90mm

Series |

Item # Qty Part No | Description
All NLA 14449 DRAWBAR AIR PIPE SKID KIT (use 33751)
1 NLA 14446 DRAWBAR AIR PIPE SKID WELDMENT
2 2 09521 BOLT M20 x 90mm
43

VERSION 6.4 © COPYRIGHT



10.0

Ausplow DBS Auseeder Spare Parts Manual

Lower Cable Bracket Assembly

VERSION 6.4

Item # Qty Part No Description

All 11120 LOWER CABLE BRACKET ASSY - LH
NS 11119 LOWER CABLE BRACKET ASSY - RH
1 11116 LOWER CABLE BRACKET LH

NS 11114 LOWER CABLE BRACKET RH

2 1 01162 CLAMP PLATE

3 4 09388 BOLT M20 x 60mm

4 4 09389 NUT M20

44

© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

11.0 Stability Wheel Kit

These kits are an option to assist in reducing “Wind Up” on the outer wings
of 5 frame machines.

#16059 Stability Wheel kit consists of both the left and right-side assembly.
They are NOT used in conjunction with the Lower Cable Bracket
Assemblies.

Item # Qty Part No | Description

All 1 16059 STABILITY WHEEL KIT

1 1 31463 STABILITY WHEEL KIT LH
NS 31718 STABILITY WHEEL KIT RH
1 1 31437 SUPPORT ARM LH

NS 31717 SUPPORT ARM RH

2 1 31461 WHEEL ASSY 10.0/75-15.3

31458 TYRE 10.0/75-15.3 18 PLY

31459 RIM 15.3-9.00 6x18mm Stud 205

3 1 31475 RATCHET RAM ASSY

Pin Set 25x75mm c/w circlip used as

01456 replacement ratchet pin
4 2 31481 UPPER PIVOT SHIM
5 1 31483 STUBBLE GUARD LH
NS 31716 STUBBLE GUARD RH
6 1 31486 STUBBLE GUARD FLAP PLATE
7 1 31487 STUBBLE GUARD FLAP RUBBER
8 1 01179 PIN JUMP CYL BASE

45
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

9 1 01368 PIN SHANK PIVOT 30mm DIA x 102mm LG
10 1 02205 EASITILL PIVOT BRACKET
11 6 05011 WHEEL NUT M18
12 1 09001 GREASE NIPPLE % BSW
1 04278 GREASE NIPPLE 6mm STRAIGHT (2024 On)
13 7 09011 SCREW HEX M12 x 40mm
14 7 09031 WASHER FLAT M12
15 7 09701 NUT M12 Nyloc
16 1 09029 WASHER FLAT M24
17 1 09030 NUT M24 Nylock
18 1 09003 WASHER FLAT M20
19 1 09002 NUT M20 Conelock

VERSION 6.4

Note: Tyre pressure to be set at 65psi.

46
© COPYRIGHT




11.1

Ausplow DBS Auseeder Spare Parts Manual

Stability Wheel Hub Assembly

Item # Qty Part No | Description
All 1 31448 STABILITY WHEEL HUB ASSEMBLY
1 1 04278 GREASE NIPPLE 6mm STRAIGHT
2 6 05010 WHEEL STUD M18 x 1.5 x 65mm
3 6 05011 WHEEL NUT M18
4 1 05999 HUB DUST CAP — 50 Series
5 1 31445 HUB M/C DRILLED — 50 Series
6 1 31449 STUB AXLE SUIT 50 Series
7 1 31450 HUB SHAFT SEAL
8 1 32609 SEAL RING RING (46x54x13mm)
9 1 32610 BEARING OUTER (30x62x21.25mm)
10 1 32611 BEARING INNER (45x85%x24.75mm)
11 1 32612 WASHER 1 1/8” x 2.04mm Thick
12 1 32613 SLOTTED HEX NUT M27 x 2
13 3 32614 SCREW SKT HD CAP M6x30mm
14 3 32615 M6 Rib LOCK WASHER
15 1 32617 SPLIT PIN M5x 55mm

VERSION 6.4

a7
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

12.0 Wheel Adjuster Assembly
12.1 Wheel Adjuster M36 — Current (Uses 30mm dia Pin)
Item # Part No | Description
Al 05098 WHEEL A.DJUSTER ASSY — M36 Thread
(30mm Pin)
1 05126 WHEEL ADJUSTER CENTRE
2 05127 WHEEL ADJUSTER SCREW — M36LH - (Upper)
3 05128 WHEEL ADJUSTER SCREW — M36RH — (Lower)

End with marking to be
attached to top of
rocker arm.

Item # Part No | Description
1 05124 PIN UPPER & LOWER - 30 x 180mm (for cast rocker)
05125 PIN UPPER - 30 x 136mm — (older machines pre 2015)
2 28189 WHEEL ADJUSTER LOCK ROD
3 09032 R CLIP
4 09038 LYNCH PIN - 11 x 50mm

VERSION 6.4

48
© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

12.2 Wheel Adjuster 1.25” — Older Version (Uses 1”dia Pin)

End with marking to be
attached to top of
rocker arm.

Item # Part No Description
1 01114 WHEEL APJUSTER ASSY —1.25” UNC Thread
(25mm pin)

1.1 01048 WHEEL ADJUSTER SCREW —1.25” LH

1.2 01046 WHEEL ADJUSTER CENTRE

1.3 01049 WHEEL ADJUSTER SCREW —1.25” RH

NS 01022 PIN LOWER - 25 x 180mm

NS 01021 PIN UPPER - 25 x 136mm

49

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

13.0 Axle Assemblies

13.1 Axle Assembly — Dual

13083
The seals on the outside of the
bearings are generally removed
during production. They are not
required as regular greasing of the
bearings provides bearing

IP MUST BE OUTSIDE

protection.
Item # Qty Part No | Description
All 1 AXLE ASSEMBLY DUAL — SEE TABLE BELOW
Approx: 120x120x45cm  265kg
2,3&4 2 13083 BEARING ASSY
3 2 NSS BEARING (Sold as 13083 Assy)
4 2 09001 GREASE NIPPLE % BSW
2 04278 GREASE NIPPLE 6mm STRAIGHT (2024 On)
5 1 01447 BUSH - 25 x 30 x 25.5mm
DBS Model Axle Assembly Complete
RH LH
DBS260 (839shaft) 05070 05071
DBS300 (959shaft) 05092 05091
50
VERSION 6.4 © COPYRIGHT



13.2

Ausplow DBS Auseeder Spare Parts Manual

Axle Assembly — Single Short Shaft

13083
The seals on the outside of the
bearings are generally removed
during production. They are not
LIP MUST BE OUTSIDE | required as regular greasing of the
bearings provides bearing protection.

VERSION 6.4

Item # Qty Part No | Description
All 1 AXLE ASSEMBLY SINGLE SHORT SHAFT — SEE TABLE BELOW
1,3&4 2 13083 BEARING ASSY
3 2 NSS BEARING (Sold as 13083 Assy)
4 2 09001 GREASE NIPPLE % BSW
2 04278 GREASE NIPPLE 6mm STRAIGHT (2024 On)
DBS Model Axle Assembly Complete
RH LH
DBS260 (459 shaft) 14436 14437
DBS300 (509 shaft) 14443 14442
51

© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

13.3 Axle Assembly D381 — Dual

13083
The seals on the outside of the
bearings are generally removed
during production. They are not
required as regular greasing of the
bearings provides bearing

LIP MUST BE OUTSIDE

protection.
Item # Qty Part No | Description
All 1 AXLE ASSEMBLY DUAL — SEE BELOW TABLE
1,3&4 2 13083 BEARING ASSY
3 2 NSS BEARING (Sold as 13083 Assy)
4 2 09001 GREASE NIPPLE % BSW
2 04278 GREASE NIPPLE 6mm STRAIGHT (2024 On)
5 1 01447 BUSH - 25 x 30 x 25.5mm
DBS Model Axle Assembly Complete
RH LH
DBS381 (570shaft) 14471 14473
52
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

13.4 Axle Assembly D381 — Single Short Shaft

LIP MUST BE OUTSIDE

13083
The seals on the outside of the
bearings are generally removed
during production. They are not
required as regular greasing of the
bearings provides bearing protection.

VERSION 6.4

Item # Qty Part No | Description

All 1 AXLE ASSEMBLY SINGLE SHORT SHAFT — SEE BELOW TABLE
1,3&4 2 13083 BEARING ASSY

3 2 NSS BEARING (Sold as 13083 Assy)

4 2 09001 GREASE NIPPLE % BSW

2 04278 GREASE NIPPLE 6mm STRAIGHT (2024 On)
5 1 01447 BUSH - 25 x 30 x 25.5mm
DBS Model Axle Assembly Complete
RH LH
DBS381 (570shaft) 14496 14498
53

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

14.0 DBS 80 Series Hub Assembly

Hub Part # 05580 is
only sold with studs
fitted

Item # Qty Part No | Description
All 1 01086 STUB AXLE ASSEMBLY
1 1 05580 HUB WITH WHEEL STUDS - 80 SERIES
2 1 05579 TAPER ROLLER BEARING 50 x 90mm - OUTER
4 1 05578 TAPER ROLLER BEARING 70 x 125mm - INNER
5 1 05577 SEAL WEAR RING HUB - 80 SERIES
6 1 05576 SEAL LABYRINTH 90 x 125 x 12mm - 80 SERIES
7 1 05575 SEAL RING STUB AXLE - 80 SERIES
8 1 05574 STUB AXLE - 80 SERIES
9 1 05581 NUT M39 x 2mm CASTELLATED
10 1 05582 SPLIT PIN 6 x 60mm
11 1 05583 DUST CAP CAST
12 3 05584 BOLT DUST CAP M8 x 30mm
14 8 05010 WHEEL STUD M18 x 1.5 x 65mm
15 1 04278 GREASE NIPPLE 6mm STRAIGHT
Please Note:

¢ Some early bars used #09073 M36 Washer in the hubs under the nut.

e From approx. 2019 grease retention rings were added to the stub axle hub.

54
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

e These are a very thin ring (about half a mill thick) which are positioned on the inside
of both the inner and outer bearings to ensure the grease is trapped at the bearing
journals (where it is needed) and not wasted in the cavity of the hub.

The 80 Series Hub Assembly is the
standard fit for DBS Bars and are
identified by the number 80 stamped on
the dust cap.

A small number of early production Bars
were fitted with FAD bearings which
are different to those fitted in the 80
Series Hub.

These FAD hubs have different
bearings and seals to the 80 Series

hub
Part No Description
05519 BEARING ASSY T/R INNER 80 - FAD
05520 BEARING ASSY T/R OUTER 80 - FAD
05485 SEAL90 x 130 x 12mm - FAD
05732 DUST CAP - FAD
05011 WHEEL NUT M18 (For all DBS Bars)

#05011 Wheel Nut M18

55
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

15.0 Tyres and Rims

Item # Part No | Description
1 08766 TYRE & RIM ASSY 385/65/22.5 LH LUG TREAD (Rim 05201
2 08767 TYRE & RIM ASSY 385/65/22.5 RH LUG TREAD Tyre 08765)
3 11953 TYRE & RIM ASSY 400/60/22.5 LH FLOTATION TYRE
HARVEST (Rim 05201
4 11952 TYRE & RIM ASSY 400/60/22.5 RH FLOTATION TYRE Tyre 14749)
HARVEST
5 05678 TYRE & RIM ASSY 16.0/70 — 20LH (BKT) (Rim 05545
6 05679 TYRE & RIM ASSY 16.0/70 — 20RH (BKT) Tyre 05606)

Note: All tyres and rim assy need to be the same type on a bar.

Transport size is approx: 125x120x55cm 82kg (126kg with rim)

Tyre Rotation Guide

With the valve nozzle facing up, the tyre lugs near the nozzle are pointing to the
right indicates a Right Hand tyre and rim assembly (as shown above). |If
pointing to the left it would be a Left Hand tyre assembly.

56
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Angle Braces

Angle Braces - D260 & D300

See DBS Auseeder Drawbars/angle brace/wing lift arm list Section 2 for details.

DBS Angle Brace Right Hand
# 01497 - 1320mm LG (Series |)
# 28862 - 1334mm LG (Seriesll)

DBS Angle Brace Left Hand
# 01498 - 1320mm LG (Series 1)
# 28863 - 1334mm LG (Series Il)

DBS Angle Brace Left Hand Top
# 07243 - 1320mm LG (Series I)
# 28864 - 1334mm LG (Series Il)

DBS Angle Brace Short —LH Top
# 32406 - 879mm LG

VERSION 6.4

57

DBS Angle Brace Short — RH Top
# 15009 - 879mm LG

DBS Angle Brace Short — RH Top
#12782 - 879mm LG

© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Part number of each angle brace
can be found on the top end
mounting plate as shown.

Note:

Longer angle braces
28862/63/64 introduced
progressively during 2017.

16.2 Angle Braces - D381

D381 Angle Brace RH

# 28862 - 1334mm LG

D381 Angle Brace LH
# 28863 - 1334mm LG

58
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

17.0 Wing Lift Arms

Wing Lift Arms — 2010 Onwards

3
2
=n =

See DBS Auseeder Drawbars/angle brace/wing lift arm list Chapter 1 for details

59
VERSION 6.4 © COPYRIGHT



17.2

WING LIFT ARM T 260mm

PART MO, 5106

| s

VERSION 6.4

Ausplow DBS Auseeder Spare Parts Manual

PART NO. 5107

"

WING LIFT ARM 7 300mm

¥ 5107

WING LIFT ARM 80" 300mm

Wing Lift Arms — Prior to 2010

PART NO. 7261

@

O

7261

° )

188

WING LIFT ARM 5 ZE0mm

PART NO. 11065

Prior to 2010, Wing Lift Arms used 1” Clevis Pin

#32830 used on DBS083 (1997)

1” Top Pin Hole

#32887 used on DBS502 (2004)

1.25” Top Pin Hole

#32888 used on DBS641 (2007)

1.25” Top Pin Hole

60

Model | Inner Wing | Outer Wing
32-260N n/a 05106
36-260N n/a 05106
42-260N n/a 05106
48-260N n/a 05106
32-300N n/a 05107
36-300N n/a 05107
40-300N n/a 05107
44-300N n/a 05107
48-260E n/a 05106
54-260E n/a 05106
60-260E n/a 05106
64-260E 05106 05106
70-260E 11095 05106
43-300E n/a 05107
49-300E n/a 05107
55-300F 07261 05107
61-300F 07261 05107
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

18.0 DBS Hydraulic Hoses & Fittings

18.1 Jump Cylinder Hydraulic Fittings

Item # Qty Part No Description
1 1 01113 TEE %” JICM/M x %" BSPTM
2 1 05039 TEE %" JICFS x %” JICM x %” JICM
3 1 05012 ELBOW 90 %" JICM x %" JICFS
4 1 06016 CHECK VALVE

18.2 DBS Hydraulic Hoses
FRONT DBS ROW

HOSETO JUMPCYL"J"
05562 (for D260 &
D300-49to 61)
05559 (For D300-30 to 44)

05557 (For D300)
05561 (For D260)

05557 (For D300)
05561 (For D260)

PRESSURE INLET FROM TRACTCR

05557 (For D300)
05561 (For D260)

61
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

05557 (For D300) MIDDLE DBS ROW
05561 (For D260)

05557 (For D300)

05561 (For D260) HOSETO JUMP CYL"L"

05558

HOSE FROM JUMP CYL "H"

05562 (for D260 &
D300-49 to 61)

05559 (For D300-30 to 44)

05557 (For D300)
05561 (For D260)

05557 (For D300)
05561 (For D260)

REAR DBS ROW

05557 (For D300)
05561 (For D260)

HOSE FROM JUMP CYL "K"
05558

Hydraulic Fittings to join lines
together on the end of the bar:
1x15817 Hyd Hose 3/8 x 1.92m
1x 15774 Hyd Hose 3/8 x 2.77m
1x11895 Hyd Hose 3/8 x 2.37m
1 x 05557 Hyd Hose 3/8 x 1.55m
6 x 05039 Hyd Tee %”

62
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

18.3 Hydraulic Hose Clamp

Item # Qty Part # Description

1 2 15324 HOSE CLAMP BODY PAIR %" ID HOSE (19mmOD)
12196 HOSE CLAMP BODY PAIR %" ID HOSE (22mmOD)

2 11262 TOP PLATE %" & 15"

3 11263 HYDRAULIC CLAMP BASE PLATE %" & 75"

4 11264 HEX HEAD BOLT M8 x 45mm

5 AR 11576 SAFETY LOCKING PLATE

6 AR 11567 STACKING BOLT

7 14653 HOSE MOUNT CLAMP ASSY 4 x 1/2”

8 14654 HOSE MOUNT CLAMP ASSY 2 x 1/2”

%" and 2" hoses may be stacked up to 3 layers in height, %" hoses are not to
exceed 2 layers in height.

63
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

18.4 Hydraulic Hose Parts

Hydraulic Hose Hydra Grip 2" BSPP
White # 06841

Also available in:

Red #06842

Green #06843

Yellow #06844
Blue #06840

Hydraulic Hose Colour Code Kit
Part # 04725

Hydraulic Hose Decal Auseeder
Part # 28129

Jump Cylinder Bleed Hose DBS Bleed Point
Part # 15939 Part # 15771

64
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

18.5 Hydraulic Quick Coupling Set

Ball style
Item # Qty Part # Description
All 1 07138 QUICK COUPLING SET - %" PP M&F
05034 QUICK COUPLER %" MALE
05719 QUICK COUPLER %" FEMALE
Poppet style
Item # Qty Part # Description
All 1 05997 QUICK COUPLING SET - %" PP M&F
05996 QUICK COUPLER %" MALE
02295 QUICK COUPLER %" FEMALE
Item # Qty Part # Description
All 1 05998 QUICK COUPLING SET — %” PP M&F
05721 QUICK COUPLER %” MALE
05720 QUICK COUPLER %” FEMALE

18.6 Hydraulic Hoses Linking on the Ends of Bars

For D300-61 | Qty Part # Description

05039 TEE%IJICM /FS/M

05012 ELBOW 90 DEG % JICM x % JICFS

05557 HYD HOSE 3/8 x 1.55m — % JICFS

15774 HYD HOSE 3/8 x 2.77m — % JICFS x % JICFS

all
IR

For D300-61 | Qty Part # Description 237M

2.77M

RH Side
outer wings

)

3 05039 TEE%JICM /FS /M
LH Side 1 05012 ELBOW 90 DEG % JICM x % JICFS
outer wings 1 15817 HYD HOSE 3/8 x 1.92m — % JICF/S
1

11895 HYD HOSE 3/8 x 2.37m — % JICFS x % JICFS

65
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

19.0 Accumulator & Fittings

19.1 Accumulator

Factory Pressure Setting 70 Bar

Note: When ordering 05712
please ensure you specify it is
for an Auseeder to ensure the
correct pressure is set.

Item # Part No | Description

All 05712 ACCUMULATOR 20 LTR c/w ADAPTOR & O-RING

1 09929 O RING 48.7 x 3.1mm NITRILE — Suits current 30706 Adaptor (Dec17 on)

27264 O-RING 70 x 3.5mm — Suits previous 27092 Adaptor

09361 O RING 54 x 3mm NITRILE — Suits older 08621 Adaptor

2 30706 ADAPTOR - 2” BSPPM x %” BSPPF — Suit current Accumulator (Dec17 on)

27092 ADAPTOR - 2” BSPPM x %” BSPTF — Suits previous 05712 Accumulator

08261 ADAPTOR - 2” BSPPM x %” BSPTF — Suits older 05529 Accumulator

66
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

In Dec 2017 (DBS1357) Ausplow changed the hydraulic accumulator
resulting in new accumulator adaptors and O-rings now fitted on all new
machines.

The new style accumulator adaptors and O-rings are not directly
interchangeable with previous adaptors because of the change in
fittings, seating position and O-ring size.

Therefore caution must be exercised when ordering replacement O-
rings, or adaptors.

O-Ring Seating position

/ T

#30706 #08261 #27092

Ausplow highly recommends measuring the O-ring diameter before
placing orders.

#05039 TEE %" JICM/FS/M

67
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Item # Part No | Description
1 01110 PRESSURE GAUGE — 250 Bar
2 01111 BALL VALVE 2 WAY
3 05016 REDUCER BUSH - %" BSPTM x %” BSPTF
4 05017 ADAPTOR - %” BSPTM x %” JICM
5 05021 ADAPTOR - %” BSPPM x %" JICM
6 05022 ELBOW 90DEG - %:” BSPTM x %" BSPPOM
7 05026 TEE - %" BSPTF x Fx F
8 05031 ADAPTOR - %" BSPTM x %” BSPTM
9 05032 TEE-3% BSPTFxFxF
10 05712 ACCUMULATOR 20 LTR c¢/w ADAPTOR & O-RING
11 05835 DECAL ACCUM NON-FLAMABLE NON-TOXIC
12 05836 DECAL ACCUM MAINTENANCE WARNING
13 09930 NIPPLE %" BSPP x %" BSPT
14 05782 DECAL ACCUM CHARGE PRESSURE

68
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

19.2 Accumulator Kits

#05833  Accumulator Kit = 2" Unit (Up and Over Type)

For all machines except: D260-59, D300-49, D300-51, D300-55, D300-61

69
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

#05527  Accumulator Kit = 2"d Unit (Side by Side Type)

Only used for Machines: D260-59, D300-49, D300-51, D300-55, D300-61

70
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

o—f )
Item # Qty Part No Description
1 1 11437 ACCUMULATOR STAND (c/w Clamp plate #01001)
2 2 02999 U BOLT SET M16 x 234 x 380mm ROUND
3 2 02998 U BOLT SET M16 x 234 x 280mm ROUND
4 2 34586 U BOLT SET M20 x 102 x 100mm SS (Replaces 05437)
5 2 34583 U BOLT SET M20 x 102 x 150mm SS (Replaces 05438)

Please note, #01001 Clamp plate (for weld on type stand) can

be ordered separately if required. \

Y2.1 i
Sl

Item # Qty Part No Description
ALL 35263 20L ACCUMULATOR MOUNT
1 1 35260 CLAMP PLATE 20L ACCUMULATOR 50mm
2 1 35258 20L ACCUMULATOR U-BOLT SET
2.1 1 NSS 20L ACCUMULATOR U-BOLT
2.2 2 NSS WASHER SPRING M16 SS
2.3 2 NSS NUT M16 SS
71

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

20.0 Wing Fold Hydraulics

Item # Part No | Description

=

01117 FLOW RESTRICTOR - 1.5mm

11385 FLOW RESTRICTOR - 2.5mm

09274 ELBOW 90 DEG - %” JICM x %” UNM O RING

07324 TEE - %2” BSPPOM x %” JICM/M

05039 TEE - %” JICFS x %” JICM/M

05536 ADAPTOR - 7" BSPPOM x %” JICM

Flow Restrictor 05050 ADAPTOR - %" BSPPOM x %" JICFS

fitted grove side 05048 | TEE - %” JICM/M x %” UNM O RING

| (IN|locnn|b|lwW|IN

down at rod end 05027 RELIEF VALVE ASSEMBLY WING FOLD

Note: For wing fold hydraulics, the maximum flow rate should be 20L/m,
and #05027 relief check valve set at 3792 kPa (550 PSI) is fitted to
prevent damage should an attempt be made to lower the wings before
the removal of the wing transport pins.

72
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

21.0 Phasing Flow Divider - 5 Frame Machines

21.1 Flow Divider 90L — (late 2019 on)

Item # Qty Part No Description
1,2&3 1 32627 FLOW DIVIDER ASSY 90L
1 1 32624 FLOW DIVIDER MANIFOLD BLOCK
2 1 32625 HD FLOW DIVIDER CARTRIDGE 90.8L/min
3 2 32626 FLOW DIVIDER COUNTERBALANCE CARTRIDGE
4 1 32628 FLOW DIVIDER PLATE 5 FRAME
5 5 05536 ADAPTOR - 1/2 BSPPOM x 3/4JICM
6 1 05049 ELBOW - 90deg - 1/2 BSPPOM x 3/4 JICM
NS 13769 SEAL KIT FLOW DIVIDER 90L

VERSION 6.4

73

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

21.2 Flow Divider 60L — (2012-2019)
Item # Qty Part No Description
1 NLA 25633 FLOW DIVIDER MANIFOLD ASSEMBLY 60L — Use #33809
33809 90L FLOW DIVIDER RETRO FIT KIT
1.1 1 25635 FLOW DIVIDER MANIFOLD BLOCK 30/60L
1.2 2 05766 FLOW DIVIDER COUNTERBALANCE CARTRIDGE
13 1 25634 FLOW DIVIDER CARTRIDGE 60L
2 1 07081 DIVIDER VALVE MOUNTING PLATE
NS 4 09066 WASHER SPRING M8 ZP (PLATE/BLOCK)
NS 4 09067 BOLT M8 x 20mm (PLATE/BLOCK)
3 2 05436 U BOLT SET M12 x 101 x 80mm
4 2 05536 ADAPTOR %” BSPPOM x %” JICM
5 5 05012 ELBOW %" JICM x %" JICFS
6 1 05021 ADAPTOR %" BSPPOM x %” JICM
7 2 05039 TEE %" JICFS x %" JICM x %” JICM
8 1 05555 ADAPTOR %” BSPPOM x %” JICM
NS 13768 SEAL KIT FLOW DIVIDER 60L

VERSION 6.4

05766

74

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

21.3 Flow Divider Upgrade 60L to 90L

To upgrade 5 frame machine 60L flow dividers to 90L, use #33809 - 90L
Flow Divider Retrofit Kit which consists of:

Item Qty Part No Description
ALL 1 33809 90L FLOW DIVIDER RETROFIT KIT
1 1 32630 5 FRAME FLOW DIVIDER ATTACHED PLATE
2 1 32627 FLOW DIVIDER ASSY 90L
3 4 09254 BOLT HEX M8 x 25mm
4 4 09619 BOLT M8 x 35mm
5 4 09017 WASHER FLAT M8 HT ZP
6 12 09066 WASHER SPRING M8 ZP
7 4 09125 NUT HEX M8
8 3 05536 ADAPTOR - 1/2 BSPPOM x 3/4JICM
9 1 05049 ELBOW - 90deg - 1/2 BSPPOM x 3/4 JICM

75
VERSION 6.4 © COPYRIGHT



21.4

Ausplow DBS Auseeder Spare Parts Manual

Flow Divider 30L — Older Type (Pre 2012)

Item # Qty Part No Description
1.1 NLA 05551 FLOW DIVIDER MANIFOLD BLOCK 30L
1.2 2 05553 FLOW DIVIDER COUNTERBALANCE CARTRIDGE
13 1 05554 FLOW DIVIDER CARTRIDGE 30L

VERSION 6.4

76
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

22.0 Phasing and Wing Fold Cylinders

22.1 Phasing / Wing Cylinders Identification

Replacement Cylinders

Replacement Phasing Cylinders are supplied as Alford or Baker.
Note: Seal kits for Bakers and Alfords cylinders are different.

Seal Kits

Before ordering replacement seal kits:

1. Determine if it is a Phasing (wheel axle) cylinder or Wing Fold

(wing lift) cylinder.

2. Determine what manufacture type cylinder it is:

Up to 2009 ....... Old Type Alford Cylinders
2009 to 2022 ...... Baker Cylinders
2022 to mid 2024 ...... Later Alford Cylinders
Mid 2024 on ........ Current Alford Cylinders
2019 ............. PTE Phasing Cylinders were fitted to:
e DBS 1447 D300-61
e DBS 1450 D260-70

e 1x5" PTE cylinder fitted to DBS 1463 D260-46E

3. Determine what size it is:

/

Alford — mid 2024 onwards

AUSPLOW PART NUMBER
CYLINDER DESCRIPTION
SERIAL NUMBER

SERIAL NUMBER
ALFORD PART NUMBER
’

ﬁ #09274

e
VERSION 6.4

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

og/os
Alford — Old & Later Type N 0\
(] ) |
- Date of manufacture Or S/no. VJ V/,;'I
« Ausplow Part No. & $/no. — Later Type | _
« Cylinder ID- Old & Later Type o
« Series
- [00X 7044 .
——0 o E
" | TR500A12
0504
Baker — 2009 onwards
* AusplowPartNo ————— r_l - l—
- Serial number n H 2, SN e [U |
= Supplier code \‘_L L/
683 O/A o
|_|_ No :

|

0| o® Siza -

2| 2 {))—Size-

\ ——1 u Serial No - xxxx

To help identify what size cylinder is
required, these are the outside
diameters of the phasing cylinders:

4.25” 121mm
4.50” 127mm
4.75” 133mm

140mm

#26227 Transport Stop Kit
298mm LG

78
VERSION 6.4

DEPTH STOP KIT #05005

Please note an extra 1 }4”
depth stop may be
required when using the
new Alford QP series
phasing cylinder

© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

22.2 ALFORD Phasing / Wing Cylinders & Seal Kits

Up to 2009 and from 2022 on, Ausplow used Alford Cylinders.

In early 2024 the Alford cylinder was changed, and these current QP
series cylinders now have the following features:

e C-Spanner groove instead of the hole.

e Distance from flat end of the clevis to center of pin hole is 89mm
on Current type (mid-2024 on) and 75mm on Later type supplied
between early to mid-2024.

e ‘OOX-**** jdentification number is no longer stamped on cylinder.

e Prefix to the serial no. on Cylinder ID label represents year of
manufacture (AK = 2022, AL = 2022, AM = 2023, AN = 2024 and

SO on). e
2022 onwards Alford e Bore 1700 sircke 4 atm nod
Cylinder ID Label with =8 Blasing Cylinder Antl-
Ausplow part No. &
Serial No.

Serial No. & Alford
Part No. stamped on
barrel — Current type

#35213 - Stop collar
assy for Later type

cylinders with 75mm
—distance between

il

?

flat end of clevis and

' 89mm — Current type (mid—2024. on)
75mm — Later type (early to mid-2024)

center of pin hole.

C-Spanner groove

For cylinders up to 2009 and between 2022 & early
2024 are identified using the format “O0OX-****”
found stamped on the base mounting lugs.

The first two letters are the design series, and the
three digits give the cylinder bore diameter in
inches (4.25”, 4.50”, 4.75”, 5.00” etc). The final
letter, if present, indicates any special features of that series.

79
VERSION 6.4 © COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

ALFORD CYLINDERS - early 2024 On

® 5 SEALKIT LIST
,f;] EPNO £33 KIT NO. DESCRIPTION
(» / “'\‘_\,5 ) 1 1 PISTON KIT
“,J 2 ROD KIT
" | /, /v“’ 3 PISTON SEAL
5 /
4 @@.@@O@@@@@@@ ="
S \_S$
g S
PHASING Cylinders and Seal Kits
Cylinder Alford Description Seal Kit Seal Kit
Part # Code P Part # Description
03927 PISTON KIT
12338 QP42A12S HYD CYL - PHASING - 4.25” 03928 PISTON SEAL
03929 ROD KIT
03930 PISTON KIT
12339 QP45A12S HYD CYL - PHASING - 4.50” 03931 PISTON SEAL
03932 ROD KIT
03933 PISTON KIT
12340 QP47A12S HYD CYL - PHASING - 4.75” 03934 PISTON SEAL
03932 ROD KIT
03942 PISTON KIT
12341 QP50A12S HYD CYL - PHASING - 5.00” 03943 PISTON SEAL
03932 ROD KIT
WING FOLDING Cylinders and Seal Kits
Cylinder Alford Description Seal Kit Seal Kit
Part # Code P Part # Description
12334 GT40A42C12ISIN61 | HYD CYL WING FOLD -4.0x 42 - 1.25"PINS | 03061 | SEALKIT
03942 | PISTON KIT
12335 GT50A42C12ISIN61 | HYD CYL WING FOLD - 5.0 x 42 - 1.25" PINS 03943 PISTON SEAL
03944 | RODKIT
03937 | PISTONKIT
12336 | GA55A42C12IR17C12IS | HYD CYL WING FOLD - 5.5 x42 - 1.25" PINS | 03938 | PISTON SEAL
03939 | RODKIT
03940 | PISTON KIT
12337 | GA60A42C12IR17C12IS | HYD CYL WING FOLD - 6.0 x 42 - 1.25" PINS | 03941 PISTON SEAL
03939 ROD KIT

VERSION 6.4

80

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

LATER ALFORD CYLINDERS - between 2022 & early 2024

PHASING Cylinders and Seal Kits

c:::td: r Description S:::tk;t Cylinder ID

12338 HYD CYL - PHASING - 4.25” OO0X-7041RP
SEAL KIT PHASING CYL - 4.25" ALFORD 05196

12339 HYD CYL - PHASING - 4.50” OOX-7042RP
SEAL KIT PHASING CYL - 4.50" ALFORD 05197

12340 HYD CYL - PHASING - 4.75” OOX-7043RP
SEAL KIT PHASING CYL - 4.75" ALFORD 05198

12341 HYD CYL - PHASING - 5.00” OOX-7044RP
SEAL KIT PHASING CYL — 5.00" ALFORD 05199

WING FOLDING Cylinders and Seal Kits

c;::td; r Description ss::tK;t Cylinder ID

12334 HYD CYL WING FOLD - 4.0 x 42 - 1.25" PINS 00X-6392GT
SEAL KIT WING FOLD CYL - 4.0" ALFORD 03061

12335 HYD CYL WING FOLD - 5.0 x 42 - 1.25" PINS 00X-4796GT
SEAL KIT WING FOLD CYL - 5.0" ALFORD 03062

12336 HYD CYL WING FOLD - 5.5 x 42 - 1.25" PINS OO0X-8009GT
SEAL KIT WING FOLD CYL - 5.5" ALFORD 03063

12337 HYD CYL WING FOLD - 6.0 x 42 - 1.25" PINS O0X-8098GT
SEAL KIT WING FOLD CYL - 6.0" ALFORD 03064

81
VERSION 6.4 © COPYRIGHT




Date First
Supplied

Ausplow DBS Auseeder Spare Parts Manual

OOX_****

PHASING CYLINDERS

Jan 92

Mid 96

Nov 96

Sep 97

Feb 98

Sep 04

1319
1320
1321
1322

3119
3120
3121
3122

3182
3183
3184
3185

3639
3640
3641
3642

3824
3825
3826
3827

7041
7042
7043
7044

Series &

Size

PH42
PH45
PH47
PH50

PH42
PH45
PH47
PH50

PS42
PS45
PS47
PS50

PS425SP
PS450SP
PS475SP
PS500SP

TR425
TR450
TR475
TR500

TR425
TR450
TR475
TR500

Seal Kit
I.D

PH425
PH450
PH475
PH500

PH425S
PH450S
PH475S
PH500S

PS425CW
PS450CW
PS475CW
PS500CW

PSA425CW
PSA450CW
PSA475CW
PSA500CW

TR425
TR450
TR475
TR500

TR425A
TR450A
TR475A
TR500A

OLD TYPE ALFORD CYLINDERS - up to 2009

Seal Kit Replacement

Part No Cylinder
Replaced by 05001, 5002,
05003, 05004 as these kits fit PH

01323 & PS cylinders. Discard O Ring

01322 if fitting PS cylinder and discard
metal canned wiper & small O

8122% Ring when fitting to PH cylinders.

05001 12338

05002 12339

05003 12340

05004 12341

05001 12338

05002 12339

05003 12340

05004 12341

05510 12338

05511 12339

05512 12340

05513 12341

05196 12338

05197 12339

05198 12340

05199 12341

05196 12338

05197 12339

05198 12340

05199 12341

WING FOLD CYLINDERS - Size Bore Dia x Stroke Length in Inches

Jan 92
Sep 97
Sep 98
Nov 99
Feb 02
Feb 03

VERSION 6.4

N/A
3638
4087
4796
5921(8009)
6392

AR35A36
GS50A36
GS50A36
GS50A42
TR550A42
GS40A42
AR40A36
ARG60A36
ARG60A36

AR350CS
GS500-175
GS500-175
GS500-175
TR550
GS400A
AR400
AR600-300
AR600-400

82

Part No

01629

05200 1 %" Rod

05200 1 %" Rod

05200 1 %" Rod

05569

05676

11936 1 %" Rod
3" Rod
4” Rod

© COPYRIGHT



22.3

Ausplow DBS Auseeder Spare Parts Manual

BAKER Phasing / Wing Cylinders & Seal Kits

From 2009 to 2022 Baker series Phasing and Wing Fold cylinders were

used.

PHASING Cylinders and Seal Kits — BAKER 2009 On

CZ::td; f Description s:::tK;t Description
12338 HYD CYL - PHASING - 4.25” 12398 SEAL KIT PHASING CYL - 4.25" BH
12339 HYD CYL - PHASING - 4.50” 12399 SEAL KIT PHASING CYL - 4.50" BH
12340 HYD CYL - PHASING - 4.75” 12400 SEAL KIT PHASING CYL - 4.75" BH
12341 HYD CYL - PHASING - 5.00” 12401 SEAL KIT PHASING CYL - 5.00" BH

WING FOLD Cylinders and Seal Kits - BAKER 2009 On

Cylinder . .. Seal Kit . e
Part # Description Part # Description
HYD CYL WING FOLD - 4.0 x42 - 1.00" PINS "
12391 NLA — Use Wing Fold Cyl Upgrade Kit 12395 SEAL KIT WING FOLD CYL- 4.0
12334 HYD CYL WING FOLD - 4.0 x 42 - 1.25" PINS 11932 SEAL KIT WING FOLD CYL - 4.0"
HYD CYL WING FOLD - 5.0 x 42 - 1.00" PINS
12392 12396 SEAL KIT WING FOLD CYL-5.0"
NLA — Use Wing Fold Cyl Upgrade Kit
12335 HYD CYL WING FOLD - 5.0 x 42 - 1.25" PINS 11933 SEAL KIT WING FOLD CYL - 5.0"
HYD CYL WING FOLD - 5.5 x42 - 1.00" PINS
12 12397 EAL KIT WING FOLD CYL-5.5"
393 NLA — Use Wing Fold Cyl Upgrade Kit 39 > GFOLDC 2>
12336 HYD CYL WING FOLD - 5.5 x 42 - 1.25" PINS 11934 SEAL KIT WING FOLD CYL-5.5"
12337 HYD CYL WING FOLD - 6.0 x 42 - 1.25" PINS 11935 SEAL KIT WING FOLD CYL - 6.0"
Please Note:

This bar was fitted with a Baker Prototype cylinders.

DBS1318 D260-59 2017

83

VERSION 6.4

H&N — Corrigin

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

These phasing cylinders have a different seal kit to the standard
Baker cylinder.

These prototype cylinders have a “P” in the part number, ie: 12340P

Seal kits for these Baker Prototype cylinders are:

02283 Seal Kit for 12340P MK1 Baker 4.75x12 Phasing Cylinder
02284 Seal Kit for 12339P MK1 Baker 4.50x12 Phasing Cylinder
02285 Seal Kit for 12338P MK1 Baker 4.25x12 Phasing Cylinder and
02286 Seal Kit for 12341P MK1 Baker 5.00x12 Phasing Cylinder
02287 Seal Kit for 12340P MK2 Baker 4.75x12 Phasing Cylinder
02288 Seal Kit for 12339P MK2 Baker 4.50x12 Phasing Cylinder
02289 Seal Kit for 12338P MK2 Baker 4.25x12 Phasing Cylinder and
02290 Seal Kit for 12341P MK2 Baker 5.00x12 Phasing Cylinder

22.4 PTE Phasing Cylinders Seal Kits

During 2019 DBS 1447 (Narembeen) & DBS1450 (Moora) were fitted
with PTE type phasing cylinders.

1 x 5” PTE cylinder was fitted to DBS1463 (Quairading).

These cylinders have different seal kits than Baker/Alford cylinders.

84
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

PHASING Cylinder Seal Kits = PTE Only

Part No | Description
05956 SEAL KIT 4.25” PHASING CYL — PTE Type only
05957 SEAL KIT 4.50” PHASING CYL — PTE Type only

05958 | SEAL KIT 4.75” PHASING CYL — PTE Type only
05959 | SEALKIT 5.0” PHASING CYL — PTE Type only

PTE HYDRAULICS %

v ol ‘
max. WorkinG|PRESSURE: N~

DATEZ 1+ 10 SERIAL No: 14/ vaans

PTYE PART No. . uusww o
CUSY FFANT No: Tvaa

85
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

22.5 1” Wing Fold Cylinders Conversion to 1.25”

Since late 2009, all Ausplow DBS have been manufactured with a 1 4"
pin on all the wing folding cylinders. Previous to this, Ausplow used a 1”
wing fold pin. The change was due to Ausplow’s hydraulic cylinder
supplier no longer manufacturing or supporting wing fold cylinders that
take a 17 pin.

This change by our supplier also means that all larger model DBS
machines (59-260E, 60-260E, 64-260E, 70-260E, 55-300E, 59-300E, 61-
300E & 60-300T manufactured prior to serial number DBS833), which
currently have the 1” inner wing fold pin and need a replacement inner
wing fold hydraulic cylinder, must upgrade the wing fold area to accept the
1 V4" pins.

Ausplow strongly recommends not using a 1” pin with bushes or
drilling out 1” holes to accept 1 '.” pins on the models listed above.

Part No Description

16400 | Wing Fold Cyl Upgrade Kit 59-260E

16396 | Wing Fold Cyl Upgrade Kit 60/64-260E
16397 | Wing Fold Cyl Upgrade Kit 70-260E

16398 | Wing Fold Cyl Upgrade Kit 55/59/61-300E
16399 | Wing Fold Cyl Upgrade Kit 60-300T

The Wing Fold Upgrade Kits consist of two new 1.25” pin 5.5” or 6” Wing
Fold Cylinders, two Wing Lift Arms, Strut Kit, Frame Bosses, Pin and
Bolts.

Two bosses are to be fully welded to the frame if not already fitted.

The lug which secures the base of the wing fold cylinder and the frame
bosses will require drilling out to 32mm using a mag drill. The new wing
fold cylinders, wing lift arms (fish plates) and strut kit are then fitted in
accordance with the fitting instructions supplied with each Kit.

86
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Boss

Pin clevis RAM set

1% in UNC bolt, nut and washer

Pin and Nut

3 Frame Machines

For older (Pre DBS833) single fold machines and double fold outer wing
fold cylinders that have 17 pin, 4” or 5” wing fold cylinders, the current 1.25”
pin wing folding cylinder can be used as a replacement cylinder when they
are fitted with a special bush.

This bush is supplied separately and four are required for each cylinder
when ordering the current 1.25” pin wing fold cylinders.

#13458  Bush 1.0”ID x 1.25"0D x 1.0"W

87
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

23.0 Phasing Cylinder Layout

As a general guide the phasing cylinders (also referred as depth or
wheel lift cylinders) are located on DBS Bars as shown below. When
identifying the right and left sides, the Bar is viewed from the rear looking
towards the drawbar.

Please note that earlier 5 Frame Bars were fitted with 5” phasing
cylinders, so it is important to locate the identification numbers on the
cylinders to ensure correct cylinder size is ordered.

Please Note: It is always best to identify the cylinder by the
markings on the cylinder to ensure correct cylinder identification.

23.1 Single Frame Wheel Lift (Phasing) Cylinders

PHASING CYLINDER
PHASING CYLINDER

e
- 1 :RAISEH
| [
: [
GREEN LINE | Ll
FROM TRACTOR : : :
| [
| [
| [
| [
I [
| [
BLUE LINE | | | LOWER |
TO TRACTOR L L
88

VERSION 6.4 © COPYRIGHT

-]



Ausplow DBS Auseeder Spare Parts Manual

23.2 3 Frame Wheel Lift (Phasing) Cylinders
My m—— 1
EA 4 |
Q
[ —
l_____________:_lj
| w |
| ' < |
- _ __ii_l
[ | .
| | o Wt
| | Y S
Q R O =
= | - HIANMAD ONISWH | wo HE
| o=k e i
[ AKX
| |
| |
]
| |
| |
| |
| f@ HIANTAD SNISYHd |
:
q e %= |
/// n |
=
- = |
- | |
< &
~ | |
>~ S| |
T
>~ |
N =l T |
| r;- HIANMAD DONISWHd |
| |
| |
L _
| |
| |
| |
=] L |
=, =k %=
5 | o HIANMAD ONISYHd |
| |
| |
89
VERSION 6.4 © COPYRIGHT



© COPYRIGHT

Ausplow DBS Auseeder Spare Parts Manual
5 Frame Wheel Lift (Phasing) Cylinders (with 90L flow

divider 2019)

23.3

90

o HOLIvdL Nodd
_l _él_ 3NN N33H9
_ _ zd _ Ld
| | HoLowul E i MI = "paJapJo sI azIs
| | OL ANTTAmS . o~ ! 19pullA2 1991109 BINSUS 0]
_ _ D T_ﬂ )€ _ slapullAo ayl uo siaquinu
| _ _ i uonealnuapl ayl aleao| 0}
iy i uepoduwi S1 11 0S ‘siapullAo
1 | Buiseyd .G uim pany
+ wi=T Lﬂu . aloM sieg aweld G Jaled
» i =1 — ! :3]0U 9ses|d
€3 _.w_
- —— -
a b | W
T ]
i} i1 i | A |
o — o] m— — | —, | o _
I I I I I
5 5 5 | 3 3 |
= = = = =
W (] (] (] [0} _
(9] (9] (9] (9] (9]
= = = = = |
= _ = = = _ = _
S 5 5 | 5 5
) _ ) X _ A _ B _
_ =8 _ _
| f il ] f Fil | |
ek X5ETF _ Wb X u05F 2L XS T AN T Wb X W08F _ Wb XuSEr _
T e B
ONIM Y3 LNO HY D NI HY / Ella=ER=EN=0) \ SMIM HT DNIM E3LNO H1
N\ /
N /
N/

VERSION 6.4



‘Ww/I0¢ 31y
MOT4 XVIN (ISd 08S) VdM ¢6.€ 1V L3S 431734 IUNSSIHd €

34IS HLOG NO .¢v Xt IV SHIAANITAD
1417 ONIM 9€-00€d '2€-00€A'9€-092¢A '2€-09¢A 13AOIN T

L4177 ONIM, SY LM D1ITNVHAAH IHL NI dIMEVIA
FHV SHIANITAD 14T DNIM 04 SANIT DIMNVYHAAH IHL L

HOLoval }

OL 3N MOTITA ‘S310N

Ausplow DBS Auseeder Spare Parts Manual

Wing Folding Cylinder Layout
3 Frame Wing Folding Cylinders

24.0
24.1

HOLOYdL

WOHE4 INA I LHM

B
I I
_ _
€aton | i _
INTVA 433 | |
TYNSSTud _é 14 _
_ _
L L |
||||||| I D
| )\ ﬁ \ |

ywn | 1] _ _ Ml TV

HOLDIHLSTY | X_ _ _ [3[(>] woromisan

AXM INO _| |_ _l |_ AYMIND

_ _ woF X a5 _ , woF X o5 _ _
= [ = =l —
I 93aNMAD 120 oNIm HIANMAD LA ONIAL |
||||||| - - _ _ - _ - - {1 - - _ _
ONIM HY IA/ JNVH4 43 1N3D \NI ONIM HT
N /
N /
N\ /
N/

© COPYRIGHT

91

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

5 Frame Wing Folding Cylinders

24.2

‘wy10¢

31vH MOT4 XVIN (ISd 0SS) VdX Z6.€ LV L3S 431734 IUNSSIHd €

NYHOVIA DILVINGHOS SIHL d3d SV JINVS JdV SHEANITAD

d31N0 ANV .cvX9 3dV SH3IANITAD 93NNl HLOd 04-09¢d T4A0ON ¢

“LAIT ONIM, SY LM OINMNVYEAAH 3HL

NI A3aXEVIN 30V SHFANITAD 1417 ONIM 904 SANITOINNVEAAH FHL )

DN HILNO HY

\

/

-S310N
Ngos 117
| onim | | =0LOVHL 0L
| | | INM MOTITA
! v I A “
| [ |
_ [ _
| [l |
_ I _ HOLOWNL
| I | MOH 3NN ILHM
_ A :v _
| [ |
_ i _n_n_Ou_ZD_ o o
L rﬁ,u_ ,ﬁ I_
(¢ 3L0n) | : _
INWWA ST | |
U853 | 14 |
, |
L L
0T 15— — — - - %" — =" — — /7 - 1T " - ¥ /=
| I 1 |
| _ 11 _ _ =1 _ 51
| INTVA INTIA | INTVA
(| woLoris 3 || | _ _ I ] woromis =y | (€| woLomLs 3
N _ >Ssuzo_| ) yag AV INO _ Rag A¥M INO
| ZEX .k _ ZF Xa5S Tk X85 _ ZF Xk |
i s T k= | = = 1] =
| ¥3ONMAD 1417 SNIM " w3ann Ao M anim HIANMAD 141 ONIM | HIANMAD 141 ONIM |
_ | | !
| |
T O H
// EllL-ER-EINE o] DNIM HT DNIMEILN0 H1

92

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

25.0 Rear Tow Hitchs

25.1 Rear Tow Hitch - Narrow

SUITS ALL BARS EXCEPT: D300-49, 51, 55, 60T, 61, D260-59, all
D381s

ALTERNATE POSITION
FOR SERIES Il FRAME

Replaces old style 13599

Item # Qty Part No | Description
All 1 13599 REAR TOW HITCH KIT - NARROW
1 2 27839 REAR TOW BAR LUG
2 2 27856 REAR TOW BAR TOP MOUNTING PLATE ASSY
3 1 13600 DOUBLE BEAM TOW BAR NARROW
4 2 34583 U BOLT SET M20 x 102 x 150mm SS (Replaces 05438)
5 12 09041 NUT M20
6 12 09042 WASHER SPRING M20
7 1 09221 PIN KIT 35mm (1 3/8”) x 185mm c/w LYNCH PIN
8 12 09312 BOLT M20 x 170mm
93

VERSION 6.4 © COPYRIGHT



25.2

Ausplow DBS Auseeder Spare Parts Manual

Rear Tow Hitch — Double Beam

SUITS BARS: D300-49, 51, 55, 60T, 61 and D381-36, 40

For D260-59 — See Notes Below

ALTERNATE POSITION
FOR SERIES Il FRAME

Item # Qty Part No | Description
All 1 27840 REAR TOW HITCH KIT — DOUBLE BEAM
1 1 27835 DOUBLE BEAM TOW BAR
2 2 27839 REAR TOW BAR LUG
3 2 27856 REAR TOW BAR TOP MOUNTING PLATE ASSY
4 2 34583 U BOLT SET M20 x 102 x 150mm SS (Replaces 05438)
5 12 09041 NUT M20
6 12 09042 WASHER SPRING M20
7 1 09221 PIN KIT 35mm (1 3/8”) x 185mm c/w LYNCH PIN
8 12 09312 BOLT M20 x 170mm

NOTE: IF TOW HITCH BUILDS ON D260-59 MACHINE SERIES |
TOP MOUNTING PLATE 027856, BOLT 9312 2x, WASHER 9042 2x
AND NUT 9041 2x REPLACED WITH U BOLT 34583 1x

VERSION 6.4

Use #27840-A for pre 2019
Series | D260-59

94
© COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

25.3 Rear Tow Hitch — D381-28, 32, 44, 48

630

910

Item # Qty Part No | Description
All 1 28146 REAR TOW HITCH KIT — D381-28, 32, 44, 48
1 2 27839 REAR TOW BAR LUG
2 2 27856 REAR TOW BAR TOP MOUNTING PLATE ASSY
3 1 28145 DOUBLE BEAM TOW BAR — D381
4 2 34583 U BOLT SET M20 x 102 x 150mm SS (Replaces 05438)
5 12 09041 NUT M20
6 12 09042 WASHER SPRING M20
7 1 09221 PIN KIT 35mm (1 3/8”) x 185mm c/w LYNCH PIN
8 12 09312 BOLT M20 x 170mm

VERSION 6.4

95
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

26.0 Wing Extensions —3 Frame Machines

Ausplow policy on DBS tine extensions is as follows.

Single Wheel on Wing

e No more than three tines can be placed outside a single wing
wheel.

Therefore, if the machine is a 48-260E and already has 2 tines
outside the wing wheels, only one additional tine should be added.

.I—I—I- -I—I-I—!— —I—i
| il
i

A T R
| |

|
L

JULAAAL

Max 3 Tines allowed outside the
single wheel wing

96
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

Dual Wheel Wing

e On larger wings fitted with dual wheels, it is possible to fit larger
extensions if:

o The number of tines between the wing hinge point and the
inside of the inner wheels is at least double the number of
tines outside the wheels......... (Condition 1) and,

o The total number of tines on a wing cannot exceed the
number of tines on the centre frame............ (Condition 2).

Condition 1: Condition 2:

# of tines here.. # of tines here..

_.is double the # here %*xl; --Nat exceed # here
."f} '-,
-
/AN
f’!_,/ -",uf ".,% ™~
o~ lllll|'|, '-lllll
- .-'ll an \I:I".
g e i <
.y /
N /
ol e =
-4 |

j |

e In some cases, larger wing lift rams will be required,

e In some cases, cable support kit number #11211 will need to be
fitted to counter the additional forces placed on the wing,

e Tine extensions cannot be fitted to 5 frame machines.

97
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

26.1 Wing Extension Components

The tables below show what bars can have wing extensions and the
parts required. Not all bars allow extensions and limitations are imposed
on the number of tines allowed to ensure the structural strength of the
frame is not compromised.

You will need the machine model number, then use table in Part 1 to
identify what extensions are possible and the recommended Wing
Extension.

Use the table in Part 2 to identify the:

e the frame,
e the frame attaching hardware,
e other hardware for the tine,
e then determine what version tine is to be fitted and the type:
o of Blade,
Closing Tool,
Fert and Seed boot,
Press Wheel,
and Scraper (see the Tine Spare parts Manual for details).

o O O O

It is advisable to get pictures of the end of the bar where the extensions
are to be added to ensure the selected frame will match.

SOLID TINE STUB BOLT ON TINE STUB

98
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

[I SBUBS 2E-092A 1 uoIsualXg aull ¢

AN 44%:

¥ 14 6T/9T :ZPU0D /6T pPuod leng 16-00€0
¥ SaUl] BJIX3 7 PPE ‘gnis aull paljoq anoway - 20 6T/ST:ZPUod T/6:T puold leng 6-00£0
[4 aul] BJIXa T PpE ‘qnis aull paljog anowWay - T4 9T/ST:Z puod /6 1T puod leng 9%-00£0
¥ qn3s aun pijos - 74 9T/¢T g puocd T/9:T puo) leng 8-0v-00£0
¥ qnis aull pijos - 74 1 2|8uls 9-0t-00£0
z v [4 3|3uig 9¢-00£0
9 21019 IV 0 9|8uls 7E-00€0
¥ 1810 TV TT/9T T PU0] /6 T puol leng ¥5-097a
4 T puo) o} anp - Ty ZT/ET T pUo)  7/9:T puo) leng 8-38-0920
4 v [4 8|3uls 9-384-0920
0 7 puo) 012np |IN 9T/9T :Z puod ¢/6:T puc) leng N8-0970
z T puo) o} anp - Ty 9T/ET:Z PUO) /9 :T puod leng 8-7¥-0920
4 v [4 2|8uls 9-Z4-0920
z v [4 3|3uig 9¢-0920a
9 121019 TV 0 9|8uls 7€-09¢0
9 [@ECRTEL] 6T/ST T PUOD T/6:T puod leng 300¢-6¥
¥ qn3s aull pijos - 7d 6T/CT T PUC) T/9:T puo) leng 300E-€F
4 v 4 9|3uIs 300E-€F
4 v 4 3|8uIs 300€-6€
0 7T/6T:TPU0d  G/p T puo) leng 309¢-09
¥ 1810 TY ZT/9T T puod /6 T puo) leng 3092-¥5
z T puo) o1 anp- Ty zT/eT g puod  g/9:T puo) leng 309¢-8¢
4 v 4 3|3uIs 3097-8%
¥ qn3s aun pijos - g 9T/¢T T PuUod T/9:T puo) leng NOOE-OF
¥ qn3s aull pijos - 7d 1 3|3uIs NOOE-OF
4 [ 4 9|3uIs NOOE-9€
¥ 194101V 0 a|guls NOOE-TE
0 7 puo) 013np |IN 9T/9T :Z PU0d /6 1T puol leng N09Z-8%
z v 4 ETEITTS N09Z-8%
0 Alleoynads WTT 7T yipwm Sip ay3 o1 anp IN 9T/ST T PU0] T/6:T pPuol leng NO9Z-9%
4 v 4 3|3uIs N09Z-2¥
4 v 4 9|3uIs N09Z-9¢
allel) ailuad uo mw:_._a_.mc_g uo ssull ig puod
aulyaew Jad pappe Aaod 01 Suipioaze 334 BPISING $3ULL/|334M J5UU1 01 SUlY SBULL T PUOD (£ J0 xeW) s]3aYM, BYL SPISING S3ULL
SSUIL EIPd JO ON XE SUOISUSPE PapuswiuoIay UIM 1910 2JAL [eng “BUIM J3IN0 2JAL S[3UIS 3Py BUIA 190 [EET

T Med - 9|qel suoisuaix3 Suip saa

99

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

WWQSTXZOTX0ZIN IS 3og N - BEVPSO X €
:aJinbau os|e Aegy

300€ - aul] € 13 Jeg Ja}no) - Z6#S0

WIWOSTXZOTX0ZIN 1S 1o N - BEVSO X €
:auinbal os|e Aejy

309¢- 3ul] € 1x3 Jeg 193 no) - 80980

WLdSE 8/€ X W/INDIT #/E 931 - ETTTOX €
WSS'T X 8/€ 350H PAH - £5550X €
:sieg Supeds wwgpg 104

NLdS8 8/€ X W/INDIf /€ 3L - ETTTOX €
WH'T X 8/€ 350H PAH - TSSO X €
:sieg Supeds wwggg 104

WWGg X OZIN 125 108 - €8GO0 X ¥

(apim wwggQT)

00T X ZOT X OZIAI 185 309 N - [EFSO X ¥ £
WWIDZ X 09T X 08T 238]d JUNOIA - ZETTO X T S09Z Ul £ Uoisuang SUIM - 9/5SD
(apim wwioye)
WWSY X 07N 185 30g - £E850X T HY 300€ aulL £ uolsua1x3 SulM - TSESO [#]
00T X ZOT X 07N 325 309 N - LEFSO X9 H1 300€ 2u1L £ uoIsua1x3 SuIM - 68950
(apIm wwos/)
10

WwIgg X 07N 125 109 - LEBSOX T
00T X 0T X 0ZW 185 1od N - LEFSO X 9

HY 3092 3UlL £ 1x3 SUIM - £8+80
H1 309¢ 3u1] € 13 BUIM - Z8¥80

uojsuaxj aulj £

WWOSTXZOTX0ZIN 1353109 N - BEFPSOX T
WWISg X 07N 1951|109 - LEBSO X ¥

WwWQOgZ X 09T X 08T 218|d JUNON - ¢6TTOX T
:asinbau osje Aey

aul] g 1xJ Jeg J3}nc) - G9STT

NLdSH 8/€ X /DI #/€ 3L - ETTTOX T
WGG'T X 8/€ 3sOH PAH - 5650 X T
:sieg Supeds wwgog 104

N1dSE 8/ X IN/INDIT #/€ 321 - ETTTOX T
WH'T % 8/€ 350H PAH - 19550 X T
:sieg Supeds wwgggz 104

Wwwigg X g7 18S 3jod - LE8S0 X ¥ (spiw wwggg)
OQOTXZ0T X0ZW RS 1od N - LEFPSOX ¥ ¥4
WWQZ X 09T X DT 238|d JUNOIN - TETTOXT|  $OOT 2ull  uoisuapd Suim - 87640 # Hed
(spim wigss)
WwiGg X 07N 395 3|09 - LEBGO X ¢ (aweuy 1ey ajhss pjo)
00T X ZOT X OZIN 185 308 N - ZEFSO X | 09T BUIL 1) uoISUaPA BUIM - STOTT # Led 4
WwQZ X 09T X 08T 218|d JUNOW - Z6TTOX T 097 2ul) 7 uoisuaix3 Sulm - 9TOTT # Med
(3pim wip/8)
WWSo X 07N 195 308 - ££850 X
00T X TOT X 0T 135 108 N - LEFSO X S HY 0O£ 3u1L 7 uolsualx3 Buim - S9FTT [4:]
WwQZ X 09T X 08T 218|d JUNOW - Z6TTOX T H100€ 2ull 7 uoisuaix3 Sulp - 99+ TT
Jeq || 52115 - 097A I 2un 7 1 SUIM - pTHHE
(opIm WwsEs) i

WWISg X Q7N 395 3o - LEBSOX €
00T X 20T X 0CW IS eg N - LEPSO X 9

HY NOOE/309¢ aulL ¢ %3 Bul - 57880
H1 NOOE/3097 aull g 19 Bulp - #7880

uojsuaxj aull 7

WWQSTXZOTX0ZN 12S 3ed N - 8EPSO X T
WWISg X 02N 19S5 3jod - LEBSO X

WWIpZ X 09T X 08T 218|d JUNON - Z6TTOX T
:alinbal os|e Aejy

dUll T 1¥3 Jeg 191n0) - 9GSTT

WLdSd 8/€ X W/NDIT #/€ 331 - ETTTOX T
WGS'T X 8/€ 3s0H pAH - /G550 X T
:sdeg Jupeds wwgpg 404

NL1dSg 8/€ X W/WDIf /€ 3L - ETTTOX T
W' % 8/€ 3s0H pAH - T9SG0X T
:sieg Supeds wwggy 104

WG9 X OZIN 395 309 - LEBSO X ¥
00T XZOT XOTW 385 HoE N - LEFSO X ¥

(Ajuo NOOE-OF)

WWQZ X 09T X 08T 2318|d IUNO - Z6TTOX T aull T uolsuapg Buip - SOEL0 [A4
00T X 0T X0ZW IS 3eg N - LEFPSOX T
13uim 03 penay 23e)d ou g

(Vo wwaez) v

WG9 X OZIN 135 1|0g - LEBSO X b
:Suim 03 pany aiejd y

qnis aull T uolsualxNg SUIM - 855TT

YANELLLEL

uolsualxj aul] T

awWel] UoIsuUajXy Sulj) 133|no)

S31|quIasse aul} 03 Yoee o3

paimbsy sSURI 34310

Guim 3y} 01 BWIELY UOISUIIXS oe1IE 0

sijog pue sinp/sa1e|d/s1jog-nN

awel] UolsuaIXy SUlpn

Suim oea o3 pappe

saul] Jo oy

7 ¥ied - @|qe suojsuaix3 Suim s9q

100

© COPYRIGHT

VERSION 6.4



Ausplow DBS Auseeder Spare Parts Manual

27.0 Liquid System — Nozzle Type
27.1 Version 3 Tine — Nozzle Type Liquid System

Part # 09735

Straight Coupling 6mm to 6mm Push on o

Replaces #11364 Screw on Adaptor

Part # 11373
Clamp Plate Liquid Tube Tine

Part # 11372
Clamp Plate Liquid
Tube Shank

Part # 09415
Bolt M12 x 55mm

Part # 09009
Nut M12 Conelock

Part # 11381
Liquid Tube SS Seed Part # 11363
Liquid Tube SS Deep Banding

101
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

27.2 Nozzle Liquid System Parts

Part # 04380
Hosetail %" BSPM to 13mm

Part # 04672
Nipple %" BSPM

Part # 04835
Tee Piece %” BSPF/F/F

Part # 04690
Hosetail %” BSPM to 19mm

Part # 05834
U Bolt Set M10 33x51mm RND SS

Part # 11377 Part # 11489
Mount Bracket Liquid Manifold U Bolt Set M8 101x120 SS

Part # 09077
Hose Clamp 11-25mm SS

Part # 05380
Delivery Hose 12mm

Part # 10675

Tube %" Nylon ———___

Part # 04708
Adaptor Nozzle Cap
To Nylon Tube

Part # 04706
Nozzle Cap & Gasket

Part # 04793
Nozzle Holder with 2x13mm Part # 11375
Hosetails Nozzle Holder Mount Bracket

102
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

27.3 Version 4 Tine — Nozzle Type Liquid System
Part # 10675
Tube %2” Nylon (6mm) — Sold /m
]
Part # 09735

Straight Coupling 6mm to 6mm Push on

Replaces #11364 Screw on Adaptor

;
:
’

Part # 09735
Straight Coupling 6mm to 6mm Push on

Part # 09415
Bolt M12 x 55mm

’i..
-

Part # 09009

Nut M12 Conelock
Part # 11381

Liquid Tube SS Seed

103
VERSION 6.4

© COPYRIGHT



27.4

Ausplow DBS Auseeder Spare Parts Manual

Adding Fiction Flow to SS Tube Liquid Tubes

Older liquid systems that use the SS liquid tubes and nozzle bodies can
be converted to use the friction flow Suzi coils.

Select the Suzi coil size to suit
application rate.

Purchase friction flow coil kit with
nozzle body male connector.
Remove the nozzle bodyw
hose adaptor.

Fit 6mm male connector 11224 on
the nozzle body and connect the Suzi
coil.

Chamfer the top of the SS steel tube
to accommodate the 09735 coupling.

Fit the straight coupling #09735 to the SS seed tube then attach
the Suzi coil.

Part # 09415
Bolt M12 x 55mm P_art_# 11381
Part # 09009 Liquid Tube SS Seed

Nut M12 Conelock

104

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

27.5 Liquid Filter Assembly

Filter Clamp SS Part # 27471
Nut M8 SS #09055
Washer Spring M8 SS #09105

Reducing Socket
Part # 04132

Hosetail %" BSPM to 19mm
Part # 04690

U Filter Mount Part # 11187 for 100x100mm

. Or
Filter Assembly Part # 04373 Filter Mount Part # 07875 for 200x100mm

e Filter Element 1.5”- 80# Part# 04279
e Filter Element 1.5” — 120# Part # 04127

¢ ORIing #04128
Filter Spanner _——

Part # 04616

Liquid Parts not lllustrated

Description Part No | Description Part No
CABLE TIE 550 x 13mm 01092 NOZZLE DISC 0.7mm CERAMIC 04031
DELIVERY HOSE 12mm 05380 NOZZLE DISC 0.8mm CERAMIC 04030
DELIVERY HOSE 20mm 05381 NOZZLE DISC 0.381mm SS #15 04493
ADAPTOR NYLON TUBE TO SS LIQUID PIPE 11364 NOZZLE DISC 0.457mm SS #18 04105
CAM LOCK F/MALE WITH 20mm HOSETAIL 04067 NOZZLE DISC 0.559mm SS #22 07627
CAM LOCK DUST PLUG MALE %" 04068 NOZZLE DISC 0.610mm SS #24 04106
NIPPLE %” BSP SYMMETRICAL 04672 NOZZLE DISC 0.761mm SS #29 08175
ELBOW 13mm BARB 04378 NOZZLE DISC 0.787mm SS #31 08114
TEE PIECE 13mm BARB 04379 NOZZLE DISC 0.813mm SS #32 07820
HOSE CLAMP 11-25mm SS 09077 O RING FOR SS NOZZLES 04097
HOSE CLAMP 14-32mm SS 09078

105

VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

28.0 Suzi Coil Friction Flow

28.1 Version 4 Tine — Friction Flow

Friction Flow Behind the Press
Wheel — Single or Dual Flow

Part # 09735
Straight Coupling

Friction Flow
Deep Banding

Friction Flow Seed
Placement

#34037 Liquid
Tube Adaptor
Or

#17099 Liquid
Tube Adaptor Kit

Friction Flow Paired
Row Liquid
Kit #15928

106
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

R

#10677 Nylon Tube Friction Flow 6mm OD x 2.0mm ID Orange
#10678 Nylon Tube Friction Flow 6mm OD x 1.5mm ID Green

28.2 Friction Flow Suzi Coils

Friction Flow Hose

Friction Flow Coil — (see Operators Manual for flow rates)

#03273 Suzi Coil 2m Coil 6mm OD x 2mm ID - Orange
#15570 Suzi Coil 3m Coil 6mm OD x 2mm ID - Orange
#15569 Suzi Coil 4m Coil 6mm OD x 2mm ID - Orange (Standard)
#15568 Suzi Coil 5m Coil 6mm OD x 2mm ID - Orange
#11223 Suzi Coil 6m Coil 6mm OD x 2mm ID - Orange
#03272 Suzi Coil 3m Coil 6mm OD x 1.5mm ID - Green
#11219 Suzi Coil 4m Coil 6mm OD x 1.5mm ID - Green

Friction Flow Coil Kits

#11892 Friction Flow 3m Coil Kit 6mm OD x 2mm ID with Male Connector
#11893 Friction Flow 4m Coil Kit 6mm OD x 2mm ID with Male Connector
#11894 Friction Flow 5m Coil Kit 6mm OD x 2mm ID with Male Connector

#11222 Friction Flow 6m Coil Kit 6mm OD x 2mm ID with Male Connector

Friction Flow Adaptors

#11225 Push On 2 Way Divider Friction Flow
(used in Paired Row and Dual Behind the PW
Liquid systems)

#11224 Male Connector 6mm Friction Flow
(used to connect hose to nozzle cap)

107
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

29.0 DBS Liquid System — Friction Flow

29.1 Liquid System General Assy — Generic (p260-70 shown)
=== .iz—-\K ?\ = | - SR | - —— u
= = — Z’ S — T = - |
TITTRITH T

CABLETIE AS REQUIRED

DETAIL A
LIQUID SUPPLY LINE

108
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

TO LQUID RISER MANIFOLD
(TYP. ONE ONLY SHOWN)
SEEDETAILC

CABLE TIE AS REQUIRED

DETAIL B
PRIMARY LIQUID MANIFOLD
NO SECTIONAL CONTROL

TO SINGLE SUZI COIL
SEE DETAILD

FROM LIQUID PRIMARY MANIFOLD
SEE DETAILB

DETAIL C
TYPICAL LIQUID MANIFOLD ASSEMBLY

109
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

DETAIL D
LIQUID KIT ON TINE ASSY

Nitro Clip 32mm

#03249
Item # Qty Part No | Description
All 1 32174 LIQUID SYSTEM D260-70
1 10 01092 CABLE TIE 550 x 13mm
2 1 04067 CAMLOCK FEMALE % (20mm) x %" HOSE PP
3 1 05380 PRESSURE HOSE 12mm Per M (70m)
4 1 05381 PRESSURE HOSE 20mm ID Per M (12m)
5 16 09077 HOSE CLAMP 13-25mm SS
6 280 09172 CABLE TIE 200 x 7mm
7 70 09735 INLINE TUBE CONNECTORS 6mm
8 2 09979 HOSE CLAMP T BOLT 26-28 SS
9 1 10683 TUBING 6mm OD x 4mm ID Nylon Black
10 70 15569 SUZI COIL 4m (6mm OD x 2mm ID)
11 2 32079 RISER LIQUID ASSY 8 OUTLET
12 6 32171 RISER LIQUID ASSY 9 OUTLET

110
VERSION 6.4 © COPYRIGHT



29.2

Ausplow DBS Auseeder Spare Parts Manual

Liquid Distribution Manifold

0000

(600.0)

N
. L) e i{
&
@ o
J
10 \12)
Item # Qty Part No | Description

All 1 32173 LIQUID DISTRIBUTION MANIFOLD 8 run — No Sectional Control
32304 LIQUID DISTRIBUTION MANIFOLD 6 run — No Sectional Control
32305 LIQUID DISTRIBUTION MANIFOLD 4 run — No Sectional Control

1 AR 09193 NUT HEX M6 09417

2 4 09277 NUT M8 Nylock

3 AR 09331 WASHER FLAT M6

4 AR 09878 BOLT HEX M6 x 16mm

5 4 09960 BOLT HEX M8 x 35mm

6 AR 28648 FORK FITTING T3

7 AR 31196 O-RING T3 25.07ID x 2.62mm

8 1 32042 CAP T3

9 AR 32098 SINGLE MODULAR MANIFOLD T3M-T3F-T1

10 8 32099 HOSE TAIL STRAIGHT TIM-13mm

11 1 31236 DISTRIBUTION BRACKET — No Sectional Control

12 AR 32102 O RING T1 X 12.37ID X 2.62 VITON

13 1 32385 HOSETAIL STRAIGHT T3M — 20mm

14 AR 09417 WASHER SPRING M6

VERSION 6.4

111

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

Item # Qty Part No | Description
1 2 32700 LIQUID MANIFOLD STAND & U BOLTS
2 1 32173 8 RUN LIQUID DISTRIBUTION MANIFOLD
NS 32304 6 RUN LIQUID DISTRIBUTION MANIFOLD
NS 32305 4 RUN LIQUID DISTRIBUTION MANIFOLD

VERSION 6.4

Part No | Description
16944 DUAL 8 RUN LIQUID MANIFOLD
16943 DUAL 6 RUN LIQUID MANIFOLD
16942 DUAL 4 RUN LIQUID MANIFOLD
112

© COPYRIGHT




29.3

Ausplow DBS Auseeder Spare Parts Manual

Riser Liquid Manifold Assembly

/AR HOSETOTINE, TYP

LIQUID HOSE TOTINE, TYP

PLUG UNUSED QUTLET

CABLETIELIQUIDHOSETO

AIR HOSE AS REQUIRED

Riser Manifold Assy 8 Outlet 6mm Push Fitting

32078
RISER ASSEMBLY, TYP 32298 R?ser Man?fold Assy 10 Outlet Gmm Push F?tt?ng
3231 Riser Manifold Assy 12 Qutlet 6mm Push Fitting
32312 Riser Manifold Assy 11 Qutlet Bmm Push Fitting
32322 Riser Manifold Assy 7 Qutlet 6mm Push Fitting
32328 Riser Manifold Assy 6 Qutlet Bmm Push Fitting
Item # Qty Part No | Description
All 1 32031 RISER MANIFOLD ASSEMBLY 9 Outlet 6mm Push Fit
1 1 32032 LIQUID MANIFOLD 10 Outlet 6mm Tube Push Fit
2 1 31214 RISER MANIFOLD PLATE
3 2 05441 EXHAUST CLAMP ASSY 2 5/8”
4 1 32081 MANIFOLD BLANKING PLUG

VERSION 6.4

113

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

VERSION 6.4

Item # Qty Part No | Description

32315 LIQUID MANIFOLD 12 Outlet

32077 LIQUID MANIFOLD 8 Outlet

32326 LIQUID MANIFOLD 6 Outlet
All 1 32032 LIQUID MANIFOLD 10 Outlet 6mm Tube Push fit
1 AR 32102 O-RING T1x12.371Dx2.62 Viton
2 1 32074 HOSETAIL STRAIGHT - T3M-13mm
3 1 32042 CAPT3
4 AR 32030 CHECK VALVE & 6mm COUPLING
5 AR 32021 DOUBLE MANIFOLD T3M-T3F-T1-T1
6 AR 31196 O-RING T3x25.71Dx2.62 CS Viton
7 1 28648 FORK FITTING T3
8 AR 09878 BOLT HEX M6x16
9 AR 09331 WASHER FLAT M6
10 AR 09417 WASHER SPRING M6
11 AR 09193 NUT HEX M6

114

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

29.4 Riser Liquid Manifold Assy — Variable Outlet
Item # Qty Part No | Description

All 1 33844 RISER MANIFOLD ASSY 2x6 VARIABLE OUTLET

33363 RISER MANIFOLD ASSY 2x8 VARIABLE OUTLET
33847 RISER MANIFOLD ASSY 2x10 VARIABLE OUTLET
33848 RISER MANIFOLD ASSY 2x11 VARIABLE OUTLET
33849 RISER MANIFOLD ASSY 2x12 VARIABLE OUTLET

All 33845 RISER MANIFOLD ASSY 2x7 VARIABLE OUTLET

1 1 31214 RISER MANIFOLD PLATE BAR ASSY

VERSION 6.4

115
© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

2 2 05441 EXHAUST CLAMP ASSY 2 5/8”

3 4 28648 FORK FITTING T3

4 2 32042 CAP T3

5 8 32021 DOUBLE MANIFOLD T3M-T3F-T1-T1
6 16 32030 CHECK VALVE & 6mm COUPLING

7 16 32102 O-RING T1x12.37IDx2.62 Viton

8 12 31196 O-RING T3x25.71Dx2.62 CS Viton

9 1 33360 3 WAY BALL VALVE

10 2 28632 HOSETAIL ELBOW FORK T3F —13mm
11 1 32074 HOSETAIL STRAIGHT - T3M-13mm
12 1 33362 PRESSURE HOSE 12mm x 250mm LG
13 2 09077 HOSE CLAMP 11-25mm SS

14 2 32081 PLUG TUBE FITTING PUSH IN 6mm
15 8 09878 BOLT HEX M6x16

16 8 09331 WASHER FLAT M6

17 8 09417 WASHER SPRING M6

18 8 09193 NUT HEX M6

29.5 Liquid Hoses & Fittings

Part No | Description
01092 CABLE TIE 580 x 13mm
09172 CABLE TIE 200x 7mm
04067 CAMLOCK ADAPTOR FxH/T-3/4x20
05380 PRESSURE HOSE 12mm LIQUID
05381 PRESSURE HOSE 20mm LIQUID
09077 HOSE CLAMP 13-25mm SS
09979 HOSE CLAMP T-BOLT 26-28mm SS
09735 STRAIGHT UNION 6mm PUSH ON
10683 NYLON TUBE 6mm OD BLACK

VERSION 6.4

116

© COPYRIGHT




29.6

Ausplow DBS Auseeder Spare Parts Manual

Liquid System — Sectional Control

Item # Qty Part No | Description
All 1 31801 LIQUID DISTRIBUTION MANIFOLD 8 run — SECTIONAL Control
32694 LIQUID DISTRIBUTION MANIFOLD 6 run — SECTIONAL Control
32693 LIQUID DISTRIBUTION MANIFOLD 4 run — SECTIONAL Control
1 1 32453 HOSETAIL STRAIGHT T5M —20mm
2 AR 32074 HOSETAIL STRAIGHT FORK T3M
3 1 31834 CAP FORK T54F
4 AR 31821 SECTION VALVE FORK T5
5 1 31236 SECTION VALVE MOUNT BRACKET
6 AR 31196 O-RING T3 25.07ID x 2.62mm
7 AR 30317 ORING T5x36.10ID x 3.53 VITON
8 AR 28650 FORK TS5 FITTING
9 4 09960 BOLT HEX M8 x 35mm
10 AR 09277 NUT M8 Nylock
11 AR 09127 BOLT HEX M8 x 20mm
12 AR 09106 WASHER FLAT M8
13 AR 09105 WASHER SPRING M8
14 AR 09055 NUT HEX M8
117

VERSION 6.4

© COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

30.0 Active Drawbar Assy

30.1 Hydraulic Cylinder Assy — Active Drawbar

Item # Qty Part No | Description
All 1 34235 ACTIVE DRAWBAR HYD CYLINDER ASSY
1 1 34230 HYD CYLINDER ASSY DIA 4.5 x 5” STROKE
2 1 34234 COUNTERBALANCE VALVE
3 1 34236 TITL CYLINDER HARD PIPE ASSY
4 1 03242 ELBOW 3/4 JICFS — UNOM 90DEG
5 2 05049 ELBOW 1/2 BSPPOM x 3/4 JICM 90DEG
6 2 05536 ADAPTOR 1/2 BSPPOM x 1/2 JICM
7 1 09274 ELBOW 3/4 JICM x 3/4 UNOM 90 DEG
8 2 15733 CAP 3/4” JIC
Note:

Valve can be changed to LH or RH direction.

#15733 caps to be used to seal hydraulic loop for transport.

30.2 DBS Centre Frame Platform Assy

41
5
€Kk

A?

Item # Qty Part No | Description
All 1 34432 DBS CENTRE FRAME PLATFORM ASSY
1 34468 GRID MESH 645 x 206.6mm
2 1 34382 CENTRE FRAME PLATFORM WELDMENT
3 20 28532 M CLIP 40mm SS
4 20 09103 BOLT M8 x 25mm
5 20 09106 WASHER FLAT M8
6 20 09277 NUT M8 NYLOC
7 2 35121 U BOLT SET M12 x 101 x 130mm SS
8 2 35120 U BOLT SET M12 x 101 x 80mm SS

118
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

30.3 UC7 Sensor Mounting Bracket Assy

| /N
,T\REFERENCE PART: 34983 (UC7 SENSOR CAN BRACKET)

REFERENCE PART: 34982 (UC7 SENSOR)

Part No | Description
All 1 34981 UC7 SENSOR MOUNTING BRACKET ASSY
1 1 34976 MOUNTING BRACKET
2 1 34977 TELESCOPING BRACKET WELDMENT
3 1 34999 U BOLT M12 x 101 x 130mm SS
4 4 09099 NUT HEX M10 SS
5 4 09100 SCREW HEX M10 x 30mm SS
6 1 09277 NUT M8 NYLOCK SS
7 2 09106 WASHER FLAT M8
8 1 34998 BOLT M8 x 65mm
9 2 09108 WASHER FLAT M12 SS
10 2 09053 NUT M12 NYLOCK SS
30.4 Mounting Bracket Assy — Tilt Controller
Item# | Qty | Part No | Description

All 1 34601 | TILT CONTROLLER MOUNTING BRACKET ASSY

1 1 34541 MOUNTING BRACKET

2 2 34452 | UBOLT SET M12 x 77 x 80mm SS

119
VERSION 6.4 © COPYRIGHT



Ausplow DBS Auseeder Spare Parts Manual

30.5 Hydraulic Valve Block — Wing & Tilt Assy

Item# | Qty | Part No | Description
All 1 35157 HCV DBSCV WING & TILT VALVE ASSY
1 1 34444 HCV DBSCV TILT SECTION ASSY
2 1 15853 | HCV MANIFOLD END CAP ASSY
3 1 34470 | HCV DBSCV INLET SECTION MANIFOLD ASSY
4 2 15863 MCV II TIE ROD KIT 3-BANK
30.6 Electrical Components — Active Drawbar
Part No Description
03951 TILLAGE DEPTH CONTROL SYSTEM NORAC UC7 MODULE
34982 SENSOR UC7 ULTRASONIC MAX
34983 DEPTH SENSOR BRACKET CAN
35160 HARNESS NETWORK 14AWG 5m
35161 HARNESS NETWORK 14AWG 10m
35162 HARNESS NETWORK 14AWG 1m
35163 NETWORK COUPLER 3WAY
35164 NETWORK COUPLER 2WAY
35165 NETWORK COUPLER 2WAY WITH TERMINATOR
35166 HARNESS IBIC INTERFACE
35167 HARNESS VALVE 4-PIN DT TO 2-PIN DT

120
VERSION 6.4 © COPYRIGHT



30.7

Ausplow DBS Auseeder Spare Parts Manual

Air Delivery Components — Active Drawbar

Please note, below components are required only for machines fitted

with Ausplow Air Kit (Primary Air Delivery System). &

30.7.a

Bellow and Clamp Kit

Part No | Description
All 35256 | BELLOW AND CLAMP KIT 5”
NS 35255 | BELLOW AND CLAMP KIT 6”
1 34305 | RUBBER BELLOW 5”
34306 | RUBBER BELLOW 6”
2 09223 HOSE CLAMP T-BOLT 140-148 S/S
09512 | HOSE CLAMP T-BOLT 162-174 S/S

30.7.b Primary Standpipe Clamp Bracket Assy
Item# | Qty | Part No | Description
Al 1 35122 | STANDPIPE CLAMP BRACKET ASSY 5”
NS 35123 | STANDPIPE CLAMP BRACKET ASSY 6”
1 1 34606 | CLAMP BRACKET PLATE ASSY 5”
34608 | CLAMP BRACKET PLATE ASSY 6”
1.2 2 05444 | EXHAUST CLAMP ASSY 5 1/8”
05445 | EXHAUST CLAMP ASSY 6 1/8”
2 2 30655 | UBOLT SET M12 x 77 x 80mm

VERSION 6.4

121

©

COPYRIGHT




Ausplow DBS Auseeder Spare Parts Manual

31.0 Accessories

31.1 Drawbar Toolbox Assy

ltem# | Qty | Part No | Description
All 1 35061 DRAWBAR TOOLBOX ASSY
1 1 35063 DRAWBAR TOOLBOX MOUNT FRAME
2 2 35056 | TIE DOWN HOOK TOOLBOX FRAME
3 1 35059 RH TOOLBOX BRACKET
4 1 35057 LH TOOLBOX BRACKET
5 1 35065 RHINO TOOLBOX 1200 x 550 x 400mm GREY
6 6 03072 | BOLT M12 x 30mm
7 6 09010 | WASHER M12 SPRING
8 4 09701 NUT M12 NYLOCK
9 2 08839 | UBOLT M20 x 202 x 150mm
10 4 09042 | WASHER M20 SPRING
11 4 09041 | NUT M20

122
VERSION 6.4 © COPYRIGHT



31.2

Ausplow DBS Auseeder Spare Parts Manual

DBS Frame Oversize Sigh Assy

VERSION 6.4

Item # Qty Part No | Description
All 33910 OVERSIZE SIGN FRAME ASSY
1 1 33909 OVERSIZE SIGN FRAME
2 1 33911 OVERSIZE SIGN 1200 x 450mm DRILLED
3 4 05287 U-BOLT M12 x 101 x 130mm
4 8 09010 WASHER SPRING M12
5 8 09009 NUT LOCK M12
6 14 09123 RIVET 4 x 8mm
123

© COPYRIGHT




